MACERATOR 51k

ANelvand
INDUSTRIES INC.

Parts Catalogue 2005

July 2005




Replacement Parts

To obtain prompt, efficient service, give the dealer the following
information.

1. Correct stock number.
2. Model number of the machine.
3. Serial number of the machine.

The serial number is important in identifying your machine. It
contains information for ordering replacement parts and op-
tions which may vary depending on the serial number identi-
fication.

Measurements are given in U.S. units followed by the equiva-
lent in metric units. Hardware sizes are given in inches for the
U.S. hardware and millimeters for the metric hardware.

All nuts and bolts are specified in Grade 5 unless otherwise
specified.

Box 479 Arborg MB, ROC OAO

L E 1M Macerator 6610
Serial #:

Made in Canada

Serial # on plate inside right side cover.




Agland Industries Inc.

Box 479 Arborg MB Canada ROC 0A0
© 1.888.933.4440

© 204.364.2211

@ 204.364.2472

® www.aglandindustries.com

INDUSTRIES INC.

Agland Macerator 6610 Parts Order Form

Dealer Name: Phone: Fax:
Purchase Order: Order Date:
Contact: Date Required:
Qty Part # Description Price
Order Name Signature Date

Note: Photocopy original and keep for future use. AFM0029-AgLand-Macerator-6610-Parts-Order-Form-05-2005






July 2005 Model 6610 Macerator Parts Catalogue 2005

Table of Contents

Macerator Parts Order FOIM ... iiiiiiieeesinnissssssssssinsssssssssssrsssssssssssesassssmnssssnsssssssssns snsssssnnnssnesssssnnnnnnnnnssssnnnnnnnns Front of Catalogue
Pickup, Guards & Shields Assembly
TS RO 2-3
YL = SR R 4-5
QLo o 0= o =TT .0 6-7
Pickup
YT a1 o TSSO PSPPSR 8-9
=S S o -SSP 10-11
=T AT =N I Y SRS 12-13
Main Frame & HitCh ASSEMDIY ........iiiiiiicmmiiiiiiisesenninsisssss s s s s s s s s s s rr s s a s e e e e e AR AR RS SRR EE R AR RRREE AR R R RRRRRRRREERRRRRRRRRRRRRRRRRRRRRS 14-15
DIrivVe Line ASSEMIBIY ..ciiieeesiiniiisssnnsnsmnssssssssssnnssssssssssssnssssssssssssnsssssssssssnssssssssssssnssssssssssssnsssssssssssessssssnsnsssnsssssssnssssnssssnannnssesssssnnnnn 16-17
Steel ROII ASSEMDIY ...ttt iss s ss s s s s s s ss s s s s s s s s s asssssssmssssssssmssssssssmssssssssmsmmmsmmESEEERE SRR EERE R AR R R AR R R R R R R R R AR AR AR R AR AR AR RRRRRRRRRRRSS 18-19
540 RPIM GEarboX - IMCOLLA .......cocccuriieniimmminmiassnsasnssasassasssssssssssssassssassssassssnsassasssmsssssssssssnssssastasnsmssnsssssssassssssnsssnssssassssnsmssnsnsn 20-21
1000 RPIM GEArboX - IMCBLL........cceemriunrsnramrassransssmsnsmsassssssassesm s s s £me£am e AR AR R R AR R R £ ER AR AR £ AR AR EARREARE AR AR R RE R R AR AR R R AR R R AR R R R AR R R AR RS 22-23
540 RPIM Drive Shaft - IMICBL2B.........cceouusurrsmmssmrssrsnsssmsssmssssssssssasssssasssasssanssssssssssssssasssasssmsssssass samsssnssnsssnssamsssmsssnsssnssasssnsssnssnns 24-25
1000 RPM Drive Shaft - IMCBL2C .......cccccemremrismransrsmsssmssmsssssssssmsasmsasnsans samssmsasssasssaasssm s sm e AR £ e £ AR AR AR AR R R AR R RE R R AR R R R AR R R AR R R R AR R AR S 26-27
Over-RUNNINE CIULCh - IMICBATA .......cceoiiiiiiiieeceniiisisssss s s e m s s s e s s s a s e s £ e e e R AR RS SR £ R SRR AR RRREEE R AR RRRRREEERRRRRRRRRE SRR AR RRRRRRRNRRRRRRRRRRRRRR R RS 28-29
GearboX U-JOINTS - IMTCOLOA ......cocieiiiumrisneniseniissiisssassssssss s sassasssaasm s e s s s a R AR e A AR R AR R AR SRR R AR R AR AR AR AR R RS R AR R AR RN RRR R AR AR AR R R AR R RS 30-31
Right Side
VIBW A ettt e s e e e e s e e e e s e e e e ea e e eeeaEeeReSEeeRe SRt aReeEeaREeEeeREeEeeREeaEeeEeeseeafeeseiareeseiaseieiareineiaseeeiaseeneeareereareeeenneeaes 32-33
LT = OSSR 34-35
D L SRS 36-37
Left Side
VIBW Al ettt ettt et et aesee et e e e et e e e £ et eaeeaeeat oAt eae Rt eAe s e st eAe e enfeaEeaeeateateateateateateseeseseeeeetenteaseateateteteateateaneaeeseeaenaans 38-39
Y52 = PSP 40-41
DIV ettt ettt ettt et et e et e et e e e e e h e e e neeReeseeeaReeeaEeeeReeeaEeeReeeEeeaReeeaEeeeseeeEeeeseeeeeianeeeaseiasteeaseeasteenseeaeeantesaneeaneeeareeaareeaneaans 42-43
Lift Bracket Assembly - Right & Left SIAdeS ....ccccccomiiiiiiicriiccis s s rrr s s s s s s s s s s s m s s s e s s s s s s n s s e e s s snmmmnn e e e s nsnnnns 44-45
g L 1L T =) 46-47
L0 F T30 Ty T 48-49
AXIe & Wheel HUD ASSEMIDIY......ccuiiiiiismmniirissssnmnsnnsssssssssssnsssssssssssssssssssssssnsassssssssssessssssnssssnssssssnsnss snsssssnnnnnssnsssnnnnnssnssssssnnnnnnns 50-51
Hydraulics & Cylinder ASSEMDIY .........cuiiiiiiiiimiiiiimiiiessssissssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnsssesseseesseesssssssssssssssssssssssnnsnnnnn 52-53
3T =1 4 54-55
Lights & EMDIEM ASSEMIDIY .....cociieceiriimmirismsirisemsinsssmsissssmsrrssmnsrasmmsrasms s e smn s e mn s ea s mnn e e R a R A AR R R AN RRREEARRREERARRRRERRRRREERRRRRRERRRRRRRRREES 56-57
Attachments
L= Ted 0T g T=T O == T 2= £ ST PRI 58-59
LT Lo g = Ted T 4= L 1 A A PP 60-61
Spreader, Adjustable ATAChMENT KIT KLO2 ...t e e e e s s s e e e s e e e s e sne e s ane e e s ne e e e enneesennns 62-63
T2l oToz=T o I u =Tt g Ta LT o) A A O 4 0 SRR 64-65
Tedder ATTACHMENT KIT IKLOZ ... ..ot s ae e e e e e e s e e s ae e s e e s ene e sas e e eme e s ae e e e aeeenesaneesneeaneesaneesnnennnnaans 66-67
Tedder Attachment Kit K104 HYAIAUIICS ....oeieceeriiieieeieececcesscee e st ee s e s s e s et e s e s s e e e e e e e enane e s e anee e e seeeeannne s snneeenneeeennneesannnes 68-69
=TT | 70-71
T = 72-79
1T T = 1 113 Back Cover

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 1



Macerator Parts Catalogue 2005 Model 6610 July 2005

Pickup, Guards & Shields Assembly - View A

d
N IS
o @\ QAN \

NN
N

~ . ope? \\i\\\\ \\\\ ,{ i,
L ‘k\ \\\\\\\\\\) ) ),,,u.@/p}&}'/%//ﬁ |
N ‘ e T 1T
\Q L ///// W [ |

/
[ |

2 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



July 2005 Model 6610 Macerator Parts Catalogue 2005

Pickup, Guards & Shields Assembly - View A

Item No. Stock No. Description Qty.
1 800396 Steel Latch 2
804137 Draw Latch 4
3 807581 Clamp Hose, #72 2
4 808716 R1 No. 6 x 3/8" Screw, Sheetmetal, Round Head 16
5 800062 5/16" X 3/4" Bolt, Carr. 6
6 800057 3/8"x 1" Bolt, Carr. 16
7 803611 6-32 x 1/4" Screw 8
8 803612 6-32 x 1/2" Screw 8
9 800209 5/16" x 3/4" Bolt, Standard 6
10 803625 7/16" x 1-1/4" Bolt, Standard 6
11 800219 7/16" x 1-1/2" Bolt, Standard 2
12 800231 5/8" x 1" Cap Screw, Socket Head 2
13 803780r02 Comb 1
14 803839r02 Bottom Side Cover L/H 1
15 803841r02 Bottom Side Cover R/H 1
16 803861r01 Door L/H 1
17 803863r01 Door R/H 1
18 803970r02 Top Cover, Rear 1
19 808682 Comb Arm L/H 1
20 808678 Comb Arm R/H 1
21 808685 Bar, Guard Front 1
22 808688 Bar, Guard Front 2
23 808694 Bar, Guard Front 1
24 808691 Support, Guard Front 1
25 807546 Silencer, Steel Door 8
26 801818 7/16" Lynch Pin 2
27 808476 Hinge Washer 4
28 807559 Container - Manual 1
29 808718 Screen, Main, Macerator 1
30 808720 Screen, Side, L/H, Macerator 1
31 808719 Screen, Side, R/H, Macerator 1
32 804194 5/16" Nut, Standard 6
33 800236 3/8" Nut, Standard 16
34 800240 7/16" Nut, Standard 3
35 804198 5/8" Nut, Standard 2
36 804191 6-32 Nut, Machine 16
37 Pickup, Macerator Pickup, Macerator 1
38 Top Cover, Hingeable Top Cover, Hingeable (*See pages 6-7) 1
39 807522 5/16" SAE Washer, Flat 12
40 807523 3/8" SAE Washer, Flat 12
41 807799 7/16" SAE Washer, Flat 8
42 804366 3/8" Washer, Lock 16
43 806556 7/16" Washer, Lock 8
44 804368 5/8" Washer, Lock 2

*See pages for part details.

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 3



Macerator Parts Catalogue 2005 Model 6610 July 2005

Pickup, Guards & Shields Assembly - View B

4 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



July 2005

Model 6610

Macerator Parts Catalogue 2005

Pickup, Guards & Shields Assembly - View B

Item No. Stock No. Description Qty.
1 800057 3/8” x 1” Bolt, Carr. 2
2 800059 3/8” x 1-1/4” Bolt, Carr. 4
3 807045 Comb Arm L/H 1
4 807047 Comb Arm R/H 1
5 804057r01 Guard 1
6 800236 3/8” Nut, Standard 6
7 804366 3/8” Washer, Lock 6

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 5



Macerator Parts Catalogue 2005 Model 6610 July 2005

Top Cover - Hingeable

6 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



July 2005

Model 6610

Macerator Parts Catalogue 2005

Top Cover - Hingeable

Item No. Stock No. Description Qty.
1 800062 5/16" x 3/4" Bolt, Carr. 4
2 800197 3/8"x 1-1/4" Bolt, Standard 3
3 807685 Cotter Pin, 1/8 X 1, SST 1
4 807043 Top Cover 1
5 807034 Top Cover Hinge Brk R/H 1
6 807035 Top Cover Hinge Brace 1
7 803994 7mm Bushing 3/8" ID 3
8 807033 Hinge - Top Cover 1
9 804194 5/16" Nut, Standard 4
10 807523 3/8" SAE Washer, Flat 7
11 807528 5/16" Washer, Lock 4

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 7



Macerator Parts Catalogue 2005 Model 6610 July 2005

Pickup - Right Side

8 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



July 2005 Model 6610 Macerator Parts Catalogue 2005

Pickup - Right Side

Item No. Stock No. Description Qty.

1 800045 Locking Collar 5
804059 Stud Bearing 5

3 804061 Bearing/Locking Collar 1
4 804062 Bearing/Locking Collar 5
5 808355 Locking Collar 1
6 807516 5/16" x 1" Bolt, Carr. 10
7 800209 5/16" x 3/4" Bolt, Standard 33
8 800195 3/8"x 1" Bolt, Standard 5
9 800197 3/8"x 1-1/4" Bolt, Standard 65
10 800228 5/16" x 2" Cap Screw, Socket Head, Gr. 8 10
11 800261 5/16" x 1" Setscrew, Sq Hd 2
12 803660 1/4" x 1-1/4" Key 1
13 803716r02 Cover, Pickup 1
14 803722 Access Cover 1
15 803727 Spacer, Pickup Wrapper 23
16 803729 Spacer, Pickup Wrapper 2
17 801386r01 Wrapper - Pickup with Spacer 23
18 803732r01 Wrapper - Pickup, Short, L/H 1
19 803734r01 Wrapper - Pickup, Short, R/H 1
20 803742r02 Pickup Cross Frame 1
21 803746r03 Pickup Frame R/H 1
22 803748r01 Wrapper, Pickup End, Short 2
23 807406 Cam Track 1
24 808596 Clamp, Pickup Tooth 60
25 803765 Tooth Bar, Block
26 803767 Cam Bearing Spacer
27 803770 Bearing Bracket Star Wheel 1
28 803773 Cam Arm 5
29 804064 Bearing Flange, 2 Bolt 10
30 804066 Bearing Flange, 3 Bolt 2
31 804113 Tooth - Pickup 60
32 806636 3/8" Nut, Pinch Lock 60
33 804190 1/2" Nut, Pinch Lock, Fine Thread 5
34 804194 5/16" Nut, Standard 22
35 807522 5/16" SAE Washer, Flat 33
36 807523 3/8" SAE Washer, Flat 60
37 807528 5/16" Washer, Lock 20
38 804366 3/8" Washer, Lock 10

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 9



Macerator Parts Catalogue 2005 Model 6610 July 2005

Pickup - Left Side

10 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



July 2005

Model 6610 Macerator Parts Catalogue 2005

Pickup - Left Side

Item No. Stock No. Description Qty.
1 800045 Locking Collar 5
2 803586 Bearing 1
3 804061 Bearing 1
4 804062 Bearing 5
5 804237 3" Flat Idler 1
6 807402 Internal Retaining Ring 1
7 808355 Locking Collar 1
8 807516 5/16" x 1" Bolt, Carr. 10
9 800209 5/16" x 3/4" Bolt, Standard 2
10 800207 5/16" x 2-1/2" Bolt, Standard, Gr. 8 10
11 803623 3/8" x 3/4" Bolt, Standard 1
12 800195 3/8"x 1" Bolt, Standard 9
13 800197 3/8"x 1-1/4" Bolt, Standard 2
14 800212 5/8" x 2" Bolt, Standard 1
15 800261 5/16" x 1" Setscrew, Sq Hd 2
16 803660 1/4" x 1-1/4" Key 1
17 807101 Pickup Side Cover 1
18 803744r03 Pickup Frame L/H 1
19 807472 Washer 1
20 803755r02 Bearing Holder Plate 1
21 803760r01 Tightener Arm, Pickup Belt 1
22 803764 Tooth Bar 5
23 803766 Tooth Bar Shaft 5
24 803769r01 Main Pickup Shaft 1
25 803770 Bearing Bracket Star Wheel 1
26 804042r02 Spacer - Belt Tightener 1
27 804064 Bearing Flange, 2 Bolt 10
28 804066 Bearing Flange, 3 Bolt 2
29 804194 5/16" Nut, Standard 22
30 804198 5/8" Nut, Standard 1
31 807522 5/16" SAE Washer, Flat 2
32 807528 5/16" Washer, Lock 20
33 804366 3/8" Washer, Lock 12

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 11



Macerator Parts Catalogue 2005 Model 6610 July 2005

Pickup - Left Side Drive

12 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



July 2005

Model 6610

Macerator Parts Catalogue 2005

Pickup - Left Side Drive

Item No. Stock No. Description Qty.
1 808111 1/4" x 7/8" Bolt, Standard 4
2 803660 1/4" x 1-1/4" Key 2
3 807037 Tightener Pull Bracket - Pickup 1
4 803761 Tightening Rod 1
5 801171 L 1-1/4" Hub 2
6 804238 MBL127 Pulley 1
7 804239 MBL33 Pulley 1
8 804134 Spring Extension Pickup Idler 1
9 802922 V-Belt, BX54 1
10 800236 3/8" Nut, Standard 2
11 807523 3/8" SAE Washer, Flat 1
12 808353 1/4" Washer, Lock 4

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 13



July 2005

Model 6610

Macerator Parts Catalogue 2005

Main Frame & Hitch Assembly

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.

14



July 2005

Model 6610 Macerator Parts Catalogue 2005

Main Frame & Hitch Assembly

Item No. Stock No. Description Qty.
1 803622 Quick Link, Chain, 5/16" 2
2 804301 Spring, Compression 1
3 800062 5/16" x 3/4" Bolt, Carr. 4
4 800059 3/8"x 1-1/4" Bolt, Carr. 2
5 800073 7/16" x 1-1/4" Bolt, Carr. 8
6 800064 5/8" x 1-1/2" Bolt, Carr. 14
7 800209 5/16" x 3/4" Bolt, Standard 26
8 800205 5/16" x 1-1/2" Bolt, Standard 2
9 800206 5/16" x 2" Bolt, Standard 1
10 800197 3/8"x 1-1/4" Bolt, Standard 4
11 803625 7/16" x 1-1/4" Bolt, Standard 8
12 803616 1/2" x 4-1/2" Bolt, Fine Thread, Gr. 8 1
13 800216 5/8" x 4-1/2" Bolt, Standard 2
14 808714 Shim, Main Crossbeam (Optional) 2
15 803820r02 A-Frame Cover Front 1
16 803821r02 A-Frame Cover Back 1
17 803824 Drive Line Service Cover 1
18 803827 PTO Safety Cover 1
19 807578 Strap - Safety, PTO 1
20 803845r03 Main Frame L/H 1
21 803847r03 Main Frame R/H 1
22 803849r02 Main Crossbeam 1
23 803859r02 A-Frame 1
24 803855 Jack Mount Bracket 1
25 803857 Jack Storage Bracket 1
26 803869 Cylinder Crossbheam 1
27 804090 Cast Hitch Top 1
28 804093 Hitch Clevis 1
29 807550 Side Wind Jack 1
30 804110 Chain, Travel Safety 2
31 807403 3/16" Lynch Pin 1
32 804194 5/16" Nut, Standard 6
33 800236 3/8" Nut, Standard 2
34 800240 7/16" Nut, Standard 8
35 804197 1/2" Nut, Standard, Fine Thread 1
36 804198 5/8" Nut, Standard 16
37 807522 5/16" SAE Washer, Flat 23
38 807523 3/8" SAE Washer, Flat 2
39 807528 5/16" Washer, Lock 8
40 804366 3/8" Washer, Lock 6
41 806556 7/16" Washer, Lock 16
42 804367 1/2" Washer, Lock 1
43 804368 5/8" Washer, Lock 16

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 15



Macerator Parts Catalogue 2005 Model 6610 July 2005

Drive Line Assembly

16 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



July 2005

Model 6610 Macerator Parts Catalogue 2005

Drive Line Assembly

Item No. Stock No. Description Qty.
1 800048 Bearing, 1-3/4" 1
2 800876 Coupling, Black 1/2" 1
3 807558 Nipple, Grease 1/4" NF 1
4 807890 Housing, 4 Bolt 1
5 808044 Shaft, Outer Half, 1000 RPM 1
6 808045 Shaft, Outer Half, 540 RPM 1
7 808046 Shaft, Inner Half, 540 RPM 1
8 808047 Shaft, Inner Half, 1000 RPM 1
9 808107 Nipple, Black 1/2" x 1-1/2" 1
10 808109 Locking Collar, 1.750" 1
11 808776 Chain, Safety Tube, PTO 2
12 807784 10mm x 50mm Bolt, Metric (Shear Bolt 2000 RPM) 5
13 807791 12mm x 50mm Bolt, Metric (Shear Bolt 540 RPM) 5
14 800211 5/8" x 1-1/2" Bolt, Standard 4
15 800212 5/8" x 2" Bolt, Standard 4
16 800259 3/8" x 1" Setscrew, Sq Hd 2
17 807156 3/8" x 1-1/4" Setscrew, Sq Hd 2
18 803662 3/8" x 2" Key 2
19 803897 Stub, Drive Shaft 1
20 807041 Stub, Drive Shaft 1
21 804081 Gear Box, Black, 1000 RPM (*See pages 22-23) 1
22 804082 Gear Box, Silver, 540 RPM (*See pages 20-21) 1
23 807562 PTO Drive Shaft Assembly, 540 RPM 1
24 807563 PTO Drive Shaft Assembly, 1000 RPM 1
25 804087 Drive Shaft 1
26 807565 U Joint (*See pages 30-31) 2
27 807564 Over-Running Clutch (*See pages 28-29) 1
28 807513 Spring - Hose Holder 1
29 804114r02 Bottom Steel Roll (*See pages 18-19) 1
30 804115r03 Top Steel Roll (*See pages 18-19) 1
31 801609r02 Top Rubber Roll 1
32 801612r01 Bottom Rubber Roll 1
33 804189 10mm Nut, Nylon Lock (1000 RPM) 5
34 807792 12mm Nut, Nylon Lock (540 RPM) 5
35 800236 3/8" Nut, Standard 4
36 807525 5/8" SAE Washer, Flat 1
37 804368 5/8" Washer, Lock 8

*See pages for part details.

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.

17



Macerator Parts Catalogue 2005 Model 6610 July 2005

Steel Roll Assembly

Top Steel Roll Assembly
MC761

Bottom Steel Roll Assembly
MC760

18 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



July 2005

Model 6610

Macerator Parts Catalogue 2005

Steel Roll Assembly

Top Steel Roll Assembly

MC761
Item No. Stock No. Description Qty.
1 808123 10mm x 60mm Capscrew, Socket Head, Gr. 8 20
2 808128 B-Lock Hub 2
3 808359 Stub Shaft R/H 1
4 808360 Stub Shaft L/H 1
5 808352 Steel Roll Tube 1
Bottom Steel Roll Assembly
MC760
Item No. Stock No. Description Qty.
1 808123 10mm x 60mm Capscrew, Socket Head, Gr. 8 20
2 808128 B-Lock Hub 2
3 808357 Stub Shaft R/H 1
4 808358 Stub Shaft L/H 1
5 808352 Steel Roll Tube 1
IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 19



Macerator Parts Catalogue 2005 Model 6610 July 2005

540 RPM Gearbox - MC611A

20 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



July 2005

Model 6610

Macerator Parts Catalogue 2005

540 RPM Gearbox - MC611A

Item No. Stock No. Description Qty.
1 807746 Case - 900 1
2 807824 Brg. Cone LM104949 2
3 807825 Brg. Cone 25581 2
4 807820 Brg. Cup 25520 2
5 807819 Brg. Cup 3730 2
6 807823 Brg. Cone 3780 2
7 807818 Brg. Cup LM104912 2
8 806268 Qil Seal - Viton 1
9 806269 Oil Seal - Viton @1.75 - 3.27 2
10 807847 Shim -@1.75 -.007 3
11 807747 Shim - Cover 2
12 807839 Snap Ring (5160 - 175) 3
13 807838 Snap Ring (5160 - 200) 2
14 803662 Key: 3/8 Sq. 1
15 800195 Bolt: 3/8 - 16UNC - 1.00 16
16 807835 Washer: @2.00 - .134 2
17 804142 Plug: 1/2 NPT 1
18 800972 Plug: 3/8 NPT 1
19 807866 Vent: 1/2 NPT 1
20 807853 Spacer Tube 1
21 807837 Washer: @1.75 - .179 3
22 807749 Quill Housing 1
23 807852 Cover - Closed 3/8 NPT 1
24 807750 Pinion - 16T 2
25 807841 Gear - 29T 1
26 807851 Shaft - Cross 1
27 807836 Shaft - Quill 2

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 21



Macerator Parts Catalogue 2005 Model 6610 July 2005

1000 RPM Gearbox - MC611

22 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



July 2005

Model 6610

Macerator Parts Catalogue 2005

1000 RPM Gearbox - MC611

Item No. Stock No. Description Qty.
1 807746 Case - 900 1
2 807843 Gear - 22T 3
3 807825 Brg. Cone 25581 4
4 807820 Brg. Cup 25520 4
5 807826 Brg. Cone 3782 2
6 807819 Brg. Cup 3730 2
7 806268 Oil Seal - Viton 1
8 806269 Oil Seal - Viton @1.75 - 3.27 2
9 807847 Shim - @1.75 - .007 3
10 807747 Shim - Cover 2
11 807839 Snap Ring (5160 - 175) 5
12 803662 Key: 3/8 Sq. 3
13 800195 Bolt: 3/8 - 16UNC - 1.00 16
14 804142 Plug: 1/2 NPT 1
15 800972 Plug: 3/8 NPT 1
16 807866 Vent: 1/2 NPT 1
17 807853 Spacer Tube 1
18 807837 Washer: @1.75 -.179 5
19 807749 Quill Housing 1
20 807852 Cover - Closed 3/8 NPT 1
21 807851 Shaft - Cross 1
22 806138 Shaft - Quill 2

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 23



Macerator Parts Catalogue 2005 Model 6610 July 2005

540 RPM Drive Shaft - MC612B

min.897 max.1145
min.610 max.858

24 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



July 2005

Model 6610

Macerator Parts Catalogue 2005

540 RPM Drive Shaft - MC612B

Item No. Stock No. Description Qty.
1 807964 Yoke S9 1 3/8Z6 RT 1
2 807966 Cross Journal Assembly 2
3 807969 Circlip 8
4 807970 Grease Zerk 2
5 807972 Outer Tube Yoke 1
11 808016 Flexible Pin 1

12 808018 Cardan Tube, Outer 1
13 808019 Cardan Tube, Inner 1
14 808022 Flexible Pin 1
21 808024 Inner Yoke Tube 1
28 808025 Label 1
30 808028 LB Torque Limiter Yoke Assembly 1
31 808030 Shield Supporter 8-9-0 1
32 808033 0. Cone Sets F8-9 1
33 808040 Safety Tube 1
34 808039 Safety Tube 1
35 808034 I. Cone Sets F8-9 1
36 808032 Shield Support 8-9-0 1
49 808026 Label 1
62 808041 Ball Collar Kit 1
65 808043 Pin/Nut 1
72 808064 Grease Nipple 1
76 807791 Bolt, 12 x 50mm (PTO Shear Bolt, 540 RPM) 1
77 807792 12mm Nylon Locknut (540 RPM) 1
91 808045 Outer Half Shaft 1
92 808046 Inner Half Shaft 1
93 808049 Outer Half Shaft Assembly 1
94 808050 Inner Half Shaft Assembly 1
95 808053 Outer Half Shaft Shield 1
96 808054 Inner Half Shaft Shield 1
97 808057 Complete Shield 1

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 25




Model 6610 July 2005

Macerator Parts Catalogue 2005
1000 RPM Drive Shaft - MC612C

min.863 max.1129

min.610 max.876

A

®

_ In _
[
‘ 0
‘ | i

1 5

Oaa® ||§||

B

imEs 12
I = g

26 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



July 2005

Model 6610

Macerator Parts Catalogue 2005

1000 RPM Drive Shaft - MC612C

Item No. Stock No. Description Qty.
1 807965 Yoke 1
2 807967 Cross Journal Assembly 2
3 807968 Circlip 8
4 807970 Grease Zerk 2
5 807971 Outer Tube Yoke 1
11 808015 Flexible Pin 1

12 808017 Cardan Tube, Outer 1
13 808020 Cardan Tube, Inner 1
14 808021 Flexible Pin 1
21 808023 Inner Yoke Tube 1
28 808025 Label 1
30 808027 LB Torque Limiter Yoke Assembly 1
31 808029 Shield Supporter 8-9-0 1
32 808036 0. Cone Sets F5-6-7 1
33 808037 Safety Tube 1
34 808038 Safety Tube 1
35 808035 I. Cone Sets F5-6-7 1
36 808031 Shield Support 6-7 1
49 808026 Label 1
62 808042 Ball Collar Kit 1
65 808043 Pin/Nut 1
72 808064 Grease Nipple 1
76 807784 Bolt, 10 x 50mm (PTO Shear Bolt, 1000 RPM) 1
77 804189 10mm Nylon Locknut (1000 RPM) 1
91 808044 Outer Half Shaft 1
92 808047 Inner Half Shaft 1
93 808048 Outer Half Shaft Assembly 1
94 808051 Inner Half Shaft Assembly 1
95 808052 Outer Half Shaft Shield 1
96 808055 Inner Half Shaft Shield 1
97 808056 Complete Shield 1

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 27



Macerator Parts Catalogue 2005 Model 6610 July 2005

Over-Running Clutch - MC617A

- 0 -
351

-

NS5 T !

@»@
| . |

!

=5
1

T

28 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



July 2005

Model 6610

Macerator Parts Catalogue 2005

Over-Running Clutch - MC617A

Item No. Stock No. Description Qty.
1 808068 Yoke, Size 8 C, Bolt 1-3/4" 20SP (017) 1
2 807966 Cross Journal Assembly 1
3 807969 Circlip 4
4 807970 Grease Zerk 2

30 808072 RA3/8 1-3/4" 720 Taper Pin 1
61 808073 Grease Nipple 1
62 808070 Yoke & Outer Body 1
63 808074 Inner Part, Over-Run Clutch 1
64 808075 Kit 3
65 808067 Pin/Nut 2
67 808076 Half Disc 2
68 808077 Ring 1
69 808078 Ball Bearing 25 x 52 x 15 2RS 6205 1

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 29



Macerator Parts Catalogue 2005 Model 6610 July 2005

Gearbox U-Joints - MCG616A

249

il

X

30 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



July 2005

Model 6610

Macerator Parts Catalogue 2005

Gearbox U-Joints - MCG16A

Item No. Stock No. Description Qty.
1 808065 Yoke 1
2 807966 Cross Journal Assembly 1
3 807969 Circlip 4
4 807970 Grease Zerk 1
30 808066 Yoke 1
51 808067 Pin/Nut 1

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 31



July 2005

Model 6610

Macerator Parts Catalogue 2005

Right Side - View A

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.

32



July 2005 Model 6610 Macerator Parts Catalogue 2005
Right Side - View A
Item No. Stock No. Description Qty.

1 800048 Bearing, 1-3/4" 3

2 807558 Nipple, Grease 1/4" NF 3

3 807890 Housing, 4 Bolt 3

4 808109 Locking Collar, 1.750" 3

5 808522 5" Idler Pulley 1
6 800057 3/8" x 1" Bolt, Carr. (*See page 35, Item No. 5 for bolt.) -

7 800054 1/2"x 1-1/2" Bolt, Carr. 4
8 807517 5/8" x 1-3/4" Bolt, Carr. 4
9 800065 5/8" x 2" Bolt, Carr. 4
10 800068 5/8" x 3-1/2" Bolt, Carr. 1
11 808362 12mm x 40mm Bolt, Metric 1
12 800166 1/2"x 1-1/4" Bolt, Standard 7

13 800170 1/2" x 2-1/2" Bolt, Standard, Full Thread 1
14 800174 1/2" x 3-1/2" Bolt, Standard 1
15 800212 5/8" x 2" Bolt, Standard 4
16 800187 1" x 2-1/2" Bolt, Standard, Full Thread 1
17 803847r03 Main Frame R/H 1
18 801484 Bushing, Steel Roll Pivot 2

19 803876 Bearing Bracket - Rubber Roll, R/H 1
20 801494r01 Guide Washer 2

21 807788 Spacer - Steel Roll Pivot Arm, R/H 1
22 803884 2-3/4" Washer 1
23 803886 Trunnion - Steel Roll Pivot Arm 1
24 807052 Bracket, Rubber Roll Belt Tightener 1
25 808530 Spacer 1
26 803902 Pivot Arm Holder R/H Side 1
27 803921r03 Steel Roll Pivot Arm R/H 1
28 807031 Shield, Anti-Wrapper R/H 1
29 807591 Lifting Hook 1
30 807738 Belt Tightening Bracket R/H 1
31 807778 Shim - Steel Roll (Optional) -

32 804155 3/4" Nut, Jam, NF 1
33 806944 Tightener 1
34 804196 1/2" Nut, Standard 6
35 804198 5/8" Nut, Standard 9
36 800133 1" Nut, Jam 1
37 807524 1/2" SAE Washer, Flat 3
38 804367 1/2" Washer, Lock 13
39 804368 5/8" Washer, Lock 13

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 33



July 2005

Model 6610

Macerator Parts Catalogue 2005

Right Side - View B

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.

34



July 2005

Model 6610 Macerator Parts Catalogue 2005

Right Side - View B

Item No. Stock No. Description Qty.
1 800048 Bearing, 1-3/4" 2
2 807558 Nipple, Grease 1/4" NF 2
3 807890 Housing, 4 Bolt 2
4 808109 Locking Collar, 1.750" 2
5 800057 3/8" x 1" Bolt, Carr. 4
6 800054 1/2"x 1-1/2" Bolt, Carr. 4
7 807706 1/2" x 1-3/4" Bolt, Carr. 4
8 807517 5/8" x 1-3/4" Bolt, Carr. 4
9 800065 5/8" x 2" Bolt, Carr. 4
10 800197 3/8"x 1-1/4" Bolt, Standard 1
11 800166 1/2" x 1-1/4" Bolt, Standard 1
12 803929r01 Gap Adjuster R/H (*See pages 48-49) 1
13 807884 Stud - Reversing Wrench Holder 1
14 803847r03 Main Frame R/H 1
15 801481 Pivot Bushing 1
16 803878 Roll Bearing Bracket 1
17 803895 Rubber Roll Cover 1
18 803904 Pivot Arm Holder 1
19 803908 Rubber Bumper 1
20 803915 Rubber Roll Pivot Arm, R/H 1
21 803994 7mm Bushing 3/8" ID 1
22 804035r01 Crank Lock 2
23 804037 Crank Arm Spacing Bushing 1
24 804039r01 Belt Tightener Sprocket 1
25 804042r02 Spacer - Belt Tightener 1
26 807487 Bolt, Belt Tightener 1
27 804049r01 Rubber Bumper Crank 1
28 804050r02 Belt Tightening Bracket 1
29 803583 Bearing 2
30 801820 Pin, R, 1/8" 2
31 807028r01 Reversing Wrench 1
32 807456 Pulley - Idler - 3.5" 1
33 807457 Spindle - Idler 1
34 804155 3/4" Nut, Jam, NF 1
35 806636 3/8" Nut, Pinch Lock 1
36 807521 5/8" Nut, Pinch Lock 1
37 800236 3/8" Nut, Standard 4
38 804196 1/2" Nut, Standard 10
39 804198 5/8" Nut, Standard 8
40 800133 1" Nut, Jam 2
41 807524 1/2" SAE Washer, Flat 4
42 804366 3/8" Washer, Lock 4
43 804367 1/2" Washer, Lock 10
44 804368 5/8" Washer, Lock 8

*See pages for part details.
IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 35



July 2005

Model 6610

Macerator Parts Catalogue 2005

Right Side - Drives

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.

36



July 2005

Model 6610

Macerator Parts Catalogue 2005

Right Side - Drives

Item No. Stock No. Description Qty.
1 808200 Screw, Set, 3/8"x 3/8" 2
2 808341 1/4" x 1-3/8" Bolt, Standard, Full Thread 3
3 808342 1/4" x 7/8" Bolt, Standard, Full Thread 3
4 808343 5/16" x 2" Bolt, Standard, Full Thread 3
5 808340 3/8" x 2" Bolt, Standard, Full Thread 3
6 800164 1/2" x 1" Bolt, Standard 1
7 808339 1/2" x 2-3/4" Bolt, Standard, Full Thread 3
8 803661 3/8"x 1" Key 1
9 803662 3/8"x 2" Key 3
10 808344 3/8"x 1/4" x 1-1/4" Key 1
11 808345 3/8"x5/16" x 1-3/4" Key 1
12 804116 Reversing Hex Block 1
13 807794 Washer - Hex Block 1
14 801169 Hub, E 1-3/4" 1
15 806941 Hub, SK 1-3/4" 1
16 806940 Hub, SH 1-1/2" 1
17 801176 Hub, SDS 1-3/4" 1
18 801177 Hub, SF 1-3/4" 1
19 806938 2B34 Pulley 1
20 806939 2B80 Pulley 1
21 804232 3-5V5.2 Pulley 1
22 804233 3-5V7.1 Pulley 1
23 804236 6-5V10.9 Pulley 1
24 802911 V-Belt, 5VX450 3
25 806942 V-Belt, 3-5VX630 Banded 1
26 802917 V-Belt, BX36 2
27 808353 1/4" Washer, Lock 6
28 807528 5/16" Washer, Lock 3
29 804366 3/8" Washer, Lock 3
30 804367 1/2" Washer, Lock 4

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.

37



Macerator Parts Catalogue 2005 Model 6610 July 2005

Left Side - View A

Item No. Stock No. Description Qty.
1 800048 Bearing, 1-3/4" 3
2 807558 Nipple, Grease 1/4" NF 3
3 807890 Housing, 4 Bolt 3
4 808109 Locking Collar, 1.750" 3
5 800061 3/8"x 3/4" Bolt, Carr. 1

38 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



July 2005 Model 6610 Macerator Parts Catalogue 2005

Left Side - View A

Item No. Stock No. Description Qty.
6 800055 1/2" x 1-1/4" Bolt, Carr. 4
7 800054 1/2" x 1-1/2" Bolt, Carr. 2
8 807517 5/8" x 1-3/4" Bolt, Carr. 4
9 800065 5/8" x 2" Bolt, Carr. 4
10 800068 5/8" x 3-1/2" Bolt, Carr. 1
11 808363 16mm x 40mm Bolt, Metric 1
12 800166 1/2"x 1-1/4" Bolt, Standard 7
13 800170 1/2" x 2-1/2" Bolt, Standard, Full Thread 1
14 800210 5/8" x 1" Bolt, Standard 1
15 800212 5/8" x 2" Bolt, Standard 4
16 800189 3/4" x 1-1/2" Bolt, Standard 1
17 800187 1" x 2-1/2" Bolt, Standard, Full Thread 1
18 803845r03 Main Frame L/H 1
19 801484 Bushing, Steel Roll Pivot 2
20 803874 Bearing Bracket, L/H, Rubber Roll 1
21 801494r01 Guide Washer 2
22 807786 Spacer - Steel Roll Pivot Arm, L/H 1
23 803884 2-3/4" Washer 1
24 803886 Trunnion - Steel Roll Pivot Arm 1
25 803892 Shaft -Steel Roll Drive Spindle 1
26 803894 Belt Tightener Holder 1
27 807461 Pulley - Idler - 6" 1
28 803906 Pivot Arm Holder L/H 1
29 803918r03 Steel Roll Pivot Arm L/H 1
30 807032 Shield, Anti-Wrapper, L/H 1
31 807591 Lifting Hook 1
32 807734 Belt Tightening Bracket L/H 1
33 803585 Bearing 1
34 803587 Bearing 1
35 807778 Shim - Steel Roll (Optional) -
36 804155 3/4" Nut, Jam, NF 1
37 804159 Tightener 1
38 800236 3/8" Nut, Standard 1
39 804196 1/2" Nut, Standard 7
40 804198 5/8" Nut, Standard 9
41 800133 1" Nut, Jam 1
42 807524 1/2" SAE Washer, Flat 2
43 804365 5/8" Washer, Flat 1
44 804366 3/8" Washer, Lock 1
45 804367 1/2" Washer, Lock 13
46 804368 5/8" Washer, Lock 15
47 804369 3/4" Washer, Lock 1

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 39



Macerator Parts Catalogue 2005 Model 6610 July 2005

Left Side - View B

40

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



July 2005

Model 6610 Macerator Parts Catalogue 2005

Left Side - View B

Item No. Stock No. Description Qty.
1 800048 Bearing, 1-3/4" 2
2 807558 Nipple, Grease 1/4" NF 2
3 807890 Housing, 4 Bolt 2
4 808109 Locking Collar, 1.750" 2
5 800073 7/16" x 1-1/4" Bolt, Carr. 3
6 800054 1/2" x 1-1/2" Bolt, Carr. 4
7 807706 1/2" x 1-3/4" Bolt, Carr. 4
8 807517 5/8" x 1-3/4" Bolt, Carr. 4
9 800065 5/8" x 2" Bolt, Carr. 4
10 800197 3/8"x 1-1/4" Bolt, Standard 1
11 800166 1/2" x 1-1/4" Bolt, Standard 1
12 803927r01 Gap Adjuster L/H (*See pages 48-49) 1
13 803845r03 Main Frame L/H 1
14 801481 Pivot Bushing 1
15 803878 Roll Bearing Bracket 1
16 803904 Pivot Arm Holder 1
17 803908 Rubber Bumper 1
18 803912 Rubber Roll Pivot Arm L/H 1
19 803963r01 Height Adjuster Bracket 1
20 803994 7mm Bushing 3/8" ID 1
21 804035r01 Crank Lock 2
22 804037 Crank Arm Spacing Bushing 1
23 804049r01 Rubber Bumper Crank 1
24 801820 Pin, R, 1/8" 2
25 804155 3/4" Nut, Jam, NF 1
26 804160 Torque Wrench 1
27 806636 3/8" Nut, Pinch Lock 1
28 800240 7/16" Nut, Standard 3
29 804196 1/2" Nut, Standard 8
30 804198 5/8" Nut, Standard 8
31 800133 1" Nut, Jam 2
32 807524 1/2" SAE Washer, Flat 4
33 806556 7/16" Washer, Lock 3
34 804367 1/2" Washer, Lock 9
35 804368 5/8" Washer, Lock 8

*See pages for part description.

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.

41



Macerator Parts Catalogue 2005 Model 6610 July 2005

Left Side - Drives

42 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



July 2005

Model 6610

Macerator Parts Catalogue 2005

Left Side - Drives

Item No. Stock No. Description Qty.
1 808340 3/8" x 2" Bolt, Standard, Full Thread 3
2 808339 1/2" x 2-3/4" Bolt, Standard, Full Thread 3
3 803662 3/8"x 2" Key 2
4 801169 Hub, E 1-3/4" 1
5 801177 Hub, SF 1-3/4" 1
6 804234 5-5V11.3 Pulley 1
7 804235 5-5V7.5 Pulley 1
8 806943 V-Belt, 5-5VX800 Banded 1
9 804366 3/8" Washer, Lock 3
10 804367 1/2" Washer, Lock 3

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 43



Macerator Parts Catalogue 2005 Model 6610 July 2005

Lift Bracket Assembly - Right & Left Sides

44 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



July 2005

Model 6610

Macerator Parts Catalogue 2005

Lift Bracket Assembly - Right & Left Sides

Item No. Stock No. Description Qty.

1 807055 Pin, Clevis 1
2 803947 Arm, Height Adjuster (*See pages 46-47) 1
3 800066 5/8" x 2-1/2" Bolt, Carr. 1
4 800173 1/2" x 3/4" Bolt, Standard 1
5 800214 5/8" x 3" Bolt, Standard 6
6 803939 Roll Lift Bracket 4
7 803938r01 Lift Bracket Bushing 4
8 803942 Roll Lift Arm 2
9 803941r01 Lift Arm Bushing 8
10 803951 Height Adjuster Spacer Bushing 1
11 803962 Height Adjuster Arm Pin 1
12 803966r02 Height Adjuster Bar 1
13 801820 Pin, R, 1/8" 1
14 804187 5/8" Nut, Flange Pinch Lock 7
15 807525 5/8" SAE Washer, Flat 2
16 804367 1/2" Washer, Lock 1

*See pages for part details.

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 45



Macerator Parts Catalogue 2005 Model 6610 July 2005

Height Adjuster

46 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



July 2005

Model 6610

Macerator Parts Catalogue 2005

Height Adjuster

Item No. Stock No. Description Qty.
1 800197 3/8"x 1-1/4" Bolt, Standard 4
2 800198 3/8"x 1-3/4" Bolt, Standard 2
3 803950 Guide 2
4 803953 Height Adjuster Arm L/H 1
5 803955 Height Adjuster Arm R/H 1
6 800236 3/8" Nut, Standard 6
7 804366 3/8" Washer, Lock 6

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 47



Macerator Parts Catalogue 2005 Model 6610 July 2005

Gap Adjusters

Gap Adjuster - Right Side

48 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



July 2005

Model 6610

Macerator Parts Catalogue 2005

Gap Adjusters

Gap Adjuster - Right Side

Item No. Stock No. Description Qty.
1 800167 1/2" x 1-3/4" Bolt, Standard 2
2 800210 5/8" x 1" Bolt, Standard 1
3 803884 2-3/4" Washer 1
4 801518 Rubber Bumper Pivot, Bushing 2
5 803899 Swivel Nut Holder 1
6 803900 Rubber Bumper Adjuster, Swivel Nut 1
7 803908 Rubber Bumper 1
8 803925r01 Rubber Bumper Pivot R/H 1
9 803928 Rubber Bumper Pivot 1
10 800133 1" Nut, Jam 1
11 804367 1/2" Washer, Lock 2
12 804368 5/8" Washer, Lock 1
Gap Adjuster - Left Side
Item No. Stock No. Description Qty.
1 800167 1/2" x 1-3/4" Bolt, Standard 2
2 800210 5/8" x 1" Bolt, Standard 1
3 803884 2-3/4" Washer 1
4 801518 Rubber Bumper Pivot, Bushing 2
5 803899 Swivel Nut Holder 1
6 803900 Rubber Bumper Adjuster, Swivel Nut 1
7 803908 Rubber Bumper 1
8 803923r01 Rubber Bumper Pivot L/H 1
9 803928 Rubber Bumper Pivot 1
10 800133 1" Nut, Jam 1
11 804367 1/2" Washer, Lock 2
12 804368 5/8" Washer, Lock 1
IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 49




Macerator Parts Catalogue 2005 Model 6610 July 2005

Axle & Wheel Hub Assembly

Axle Assembly

Wheel Hub Assembly
MC551-9

50 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



July 2005

Model 6610

Macerator Parts Catalogue 2005

Axle & Wheel Hub Assembly

Axle Assembly
Item No. Stock No. Description Qty.

1 801820 Pin, R, 1/8" 1
2 804067 Wheel (Tire, Rim, and Valve) 4
3 804111 Pin, Travel Safety 1
4 807558 Nipple, Grease 1/4" NF 2
5 808115 Rim 4
6 808587 Wheel Hub Assembly (*See Wheel Hub Assembly, Below) 4
7 808773 Wheel Bolt, 9/16" x 2-1/4" NF 24
8 800073 7/16" x 1-1/4" Bolt, Carr. 9
9 800072 7/16" x 1-1/2" Bolt, Carr. 7
10 807757 1/4" x 1/2" Cap Screw, Socket Head 2
11 801471r01 Axle Bushing 4
12 803851r01 Axle Support L/H, Bottom 1
13 803853r01 Axle Support R/H, Bottom 1
14 803865r01 Axle Seat L/H, Top 1
15 803867r01 Axle Seat R/H, Top 1
16 803871 Travel Safety Bracket 1
17 801538r02 Bushing, Walking Beam 2
18 803946r01 Washer, Walking Beam 2
19 807000 Axle Grease Bolt 2
20 808853 Spacer 5/8", Wheel, Macerator 4
21 803956102 Axle 1
22 803959 Walking Beam 2
23 800240 7/16" Nut, Standard 16
24 806556 7/16" Washer, Lock 16
25 804368 5/8" Washer, Lock 2

Wheel Hub Assembly

MC551-9

Item No. Stock No. Description Qty.

1 804069 Wheel Hub/Race 1
2 804070 Oil Seal 1
3 804071 Bearing 1
4 807822 Race 1
5 804073 Bearing 1
6 807821 Race 1
7 804075 Nut 1
8 804076 Cotter Pin 1
9 804077 Hub Cap 1
10 804080 Washer 1

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 51



Macerator Parts Catalogue 2005 Model 6610 July 2005

Hydraulics & Cylinder Assembly

Hydraulics

Cylinder Assembly Backup Ring

Oil Ring

B 5

Dust Wiper

Pressure Ring

52 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



July 2005

Model 6610

Macerator Parts Catalogue 2005

Hydraulics & Cylinder Assembly

Hydraulics
Item No. Stock No. Description Qty.

1 807452 Tee # 6 JIC 1
2 800205 5/16" x 1-1/2" Bolt, Standard 2
3 803829 Hydraulic Hose Clamp 3
4 807639 Shield - Cylinder L/H 1
5 807642 Shield - Cylinder R/H 1
6 807445 Cylinder Assembly (*See Cylinder Assembly, Below) 2
7 807449 Hydraulic Hose - Long 1
8 807451 Hydraulic Hose - Short 1
9 804099 Quick Coupler 1
10 807705 Flow Restrictor 1
11 804101 Cylinder Pin, 3-1/4" 2
12 804102 Cylinder Pin, 4-3/4" 2
13 804103 R Clip 8
14 804105 Grommet 3
15 804106 Grommet 1
16 804194 5/16" Nut, Standard 1
17 807528 5/16" Washer, Lock 3

*See pages for part details.

Cylinder Assembly

Item No. Stock No. Description Qty.

1 807355 Seal Kit, Cylinder 1
2 807633 Nut, Cylinder 1
3 807356 Retaining Snap Ring 1
4 807635 Tube, Cylinder 1
5 807634 Shaft, Cylinder 1

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 53




Macerator Parts Catalogue 2005 Model 6610 July 2005

Air System

@ 7.

54 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



July 2005

Model 6610

Macerator Parts Catalogue 2005

Air System

Item No. Stock No. Description Qty.
1 800755 1/4" Compression x 1/4" Male Pipe Thread Elbow 1
2 801714 Clamp, U, Gauge 3
3 804107 Grommet 4
4 804108 Grommet 8
5 804109 Grommet 9
6 804142 Plug, 1/2" NPT 1
7 808623 Green Tubing 1/4" (For whole machine.) 35.5ft
8 803613 6-32 x 1-1/4" Screw 8
9 803625 7/16" x 1-1/4" Bolt, Standard 4
10 804004 Air Tank 1
11 804143 Air Bag 4
12 804144 Regulator 2
13 804146 Gauge, Roll Pressure 2
14 804147 Gauge, Air Tank Pressure 1
15 804148 Bulkhead Fitting 1
16 804149 Shrader Valve 1
17 804150 Straight Fitting, 1/8" x 1/4" 2
18 804151 Straight Fitting, 1/4" x 1/4" 4
19 804152 1/8" Male x 1/4" Hose End Elbow 6
20 804153 1/4" Female End x 1/4" Hose End Elbow 3
21 804154 Tee 2
22 800240 7/16" Nut, Standard 4
23 804191 6-32 Nut, Machine 8
24 806556 7/16" Washer, Lock 4

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 55



Macerator Parts Catalogue 2005 Model 6610 July 2005

Lights & Emblem Assembly

56 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



July 2005

Model 6610

Macerator Parts Catalogue 2005

Lights & Emblem Assembly

Item No. Stock No. Description Qty.
1 804302 Compression Spring 2
2 807712 SMV Emblem Triangle 1
3 807713 SMV Emblem Bracket, 2" x 11" 1
4 807919 SMV Emblem Bracket, 2" x 2-1/2" 1
5 808262 Light Assembly 2
6 808267 Bulb 2
7 800062 5/16" x 3/4" Bolt, Carr. 6
8 800209 5/16" x 3/4" Bolt, Standard 2
9 800200 3/8"x 2-1/2" Bolt, Standard 2
10 807802 Bracket - SMV Emblem 1
11 804032 Light Bracket, Pivot Wear Plate 2
12 804044r02 Light Bracket L/H 1
13 808381 Light Bracket R/H 1
14 804106 Grommet 1
15 801732 Wire Harness (With plug-ins complete.) 1
16 800233 1/4" Nut, Standard 6
17 804194 5/16" Nut, Standard 8
18 800236 3/8" Nut, Standard 4
19 807523 3/8" SAE Washer, Flat 2
20 808353 1/4" Washer, Lock 4
21 807528 5/16" Washer, Lock 8

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.

57



Macerator Parts Catalogue 2005 Model 6610 July 2005

Attachment Brackets

58 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



July 2005

Model 6610

Macerator Parts Catalogue 2005

Attachment Brackets

Item No. Stock No. Description Qty.
1 800055 1/2" x 1-1/4" Bolt, Carr. 4
2 800195 3/8" x 1" Bolt, Standard 14
3 807828 Tedder Quick Attach Hook Eye L/H 1
4 807830 Tedder Quick Attach Hook Eye R/H 1
5 804196 1/2" Nut, Standard 4
6 804366 3/8" Washer, Lock 14
7 804367 1/2" Washer, Lock 4
IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 59



Macerator Parts Catalogue 2005 Model 6610 July 2005

Windrower Attachment Kit K101

60 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



July 2005

Model 6610

Macerator Parts Catalogue 2005

Windrower Attachment Kit K101

Item No. Stock No. Description Qty.
1 800209 5/16" x 3/4" Bolt, Standard 10
2 800195 3/8" x 1" Bolt, Standard 6
3 800197 3/8"x 1-1/4" Bolt, Standard 8
4 800225 5/16" x 1-1/2" Cap Screw, Socket Head 2
5 803998 Windrower Top 1
6 803994 7mm Bushing 3/8" ID 2
7 803996 Attachment Hook 2
8 804000 Chute Adjuster Plate 1
9 804002 Chute Adjuster Slide 2
10 804026 Chute Adjuster Bracket L/H 1
11 804016 Windrower Support L/H 1
12 804018 Windrower Support R/H 1
13 804020 Windrower Width Adjuster L/H 1
14 804022 Windrower Width Adjuster R/H 1
15 804025 Windrower Wing Bolt 4
16 804028 Chute Adjuster Bracket R/H 1
17 801818 7/16" Lynch Pin 2
18 804194 5/16" Nut, Standard 2
19 800236 3/8" Nut, Standard 8
20 807522 5/16" SAE Washer, Flat 10
21 807523 3/8" SAE Washer, Flat 22
22 807528 5/16" Washer, Lock 10
23 804366 3/8" Washer, Lock 14

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 61



Macerator Parts Catalogue 2005 Model 6610 July 2005

Spreader, Adjustable Attachment Kit K102

€)

62 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



July 2005

Model 6610

Macerator Parts Catalogue 2005

Spreader, Adjustable Attachment Kit K102

Item No. Stock No. Description Qty.
1 800209 5/16" x 3/4" Bolt, Standard 8
2 803623 3/8" x 3/4" Bolt, Standard 8
3 800195 3/8" x 1" Bolt, Standard 8
4 800197 3/8" x 1-1/4" Bolt, Standard 8
5 807729 Spreader Top Plate 1
6 803996 Attachment Hook 2
7 804010 Spreader Support L/H 1
8 804012 Spreader Support R/H 1
9 807728 Fin - Spreader Adjustable L/H 4
10 807726 Fin - Spreader Adjustable R/H 4
11 801818 7/16" Lynch Pin 2
12 800236 3/8" Nut, Standard 16
13 807522 5/16" SAE Washer, Flat 8
14 807523 3/8" SAE Washer, Flat 40
15 807528 5/16" Washer, Lock 8
16 804366 3/8" Washer, Lock 24

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 63



Macerator Parts Catalogue 2005 Model 6610 July 2005

Moldboard Attachment Kit K105

64 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



July 2005

Model 6610

Macerator Parts Catalogue 2005

Moldboard Attachment Kit K105

Item No. Stock No. Description Qty.
1 801081 Pin, Clevis, 1/2" x 1-3/4" 1
2 801082 Pin, 1/2" x 3-1/2" 1
3 801818 7/16" Lynch Pin 2
4 801820 Pin, R, 1/8" 2
5 800062 5/16" x 3/4" Bolt, Carr. 18
6 800165 1/2"x 1-1/2" Bolt, Standard 7
7 803676 Moldboard Hinge Bushing 7
8 808547 Plastic Moldboard Extension 1
9 803692 Extension Angle Adjuster Bar 1
10 808546 Plastic Moldboard 1
11 808715 Plastic Moldboard 1
12 803696 Moldboard Quick Attach Hook R/H 1
13 803694 Moldboard Quick Attach Hook L/H 1
14 808568 Moldboard Main Frame 1
15 808566 Moldboard Extension Frame 1
16 808564 Moldboard Adjuster Arm 1
17 804194 5/16" Nut, Standard 18
18 804196 1/2" Nut, Standard 7
19 807524 1/2" SAE Washer, Flat 7
20 807528 5/16" Washer, Lock 16
21 804367 1/2" Washer, Lock 7
22 807522 5/16" SAE Washer, Flat 2

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 65



Macerator Parts Catalogue 2005 Model 6610 July 2005

Tedder Attachment Kit K104

66 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



July 2005

Model 6610 Macerator Parts Catalogue 2005

Tedder Attachment Kit K104

Item No. Stock No. Description Qty.
1 800321 Coupler, 1-3/8" 1
2 801682 Tedder, Daros (Rossi) 1
3 801818 7/16" Lynch Pin 2
4 809090 Tooth Arm, Fixed, Tedder 8
5 809091 Tooth, Tedder 12
6 809092 Plate, Tooth Clamp, Tedder 12
7 809096 Tooth Arm, Adjustable, Tedder 4
8 800054 1/2" x 1-1/2" Bolt, Carr. 4
9 809040 10mm x 40mm Bolt, Metric 6
10 809098 14mm x 25mm Bolt, Metric 4
11 809094 14mm x 40mm Bolt, Metric 20
12 800182 1/4" x 2" Bolt, Standard 10
13 800166 1/2" x 1-1/4" Bolt, Standard 24
14 800165 1/2" x 1-1/2" Bolt, Standard 6
15 808784 1/2" x 2-1/4" Bolt, Standard, Gr. 8 2
16 800174 1/2" x 3-1/2" Bolt, Standard 2
17 800190 3/4" x 2" Bolt, Standard 4
18 800191 3/4" x 2-1/2" Bolt, Standard 1
19 800192 3/4" x 3" Bolt, Standard 1
20 807880 Tedder Attachment Arm 2
21 808174 Tedder Clamp 5
22 807881 Tedder Angle adjuster 1
23 808172 Tedder Attachment Arm Spacer 2
24 807861 Motor Mounting Arm R/H 1
25 807864 Motor Mounting Arm L/H 1
26 807859 Motor Mounting Plate 1
27 808175 Tedder Attachment Hook 2
28 807882 Tedder Flap 2
29 807876 Tedder Main Beam 1
30 807844 Tedder Attachment Bracket 3
31 807854 Tedder Flap Attachment Bracket L/H 1
32 807857 Tedder Flap Attachment Bracket R/H 1
33 807871 Tedder Flap Frame R/H 1
34 807870 Tedder Flap Frame L/H 1
35 809095 14mm Nut, Nylon Lock 24
36 800233 1/4" Nut, Standard 10
37 804196 1/2" Nut, Standard 34
38 804199 3/4" Nut, Standard 8
39 808781 1/4" SAE Washer, Flat 10
40 804364 1/2" Washer, Flat 2
41 808353 1/4" Washer, Lock 10
42 804367 1/2" Washer, Lock 38
43 804369 3/4" Washer, Lock 4

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 67



Macerator Parts Catalogue 2005 Model 6610 July 2005

Tedder Attachment Kit K104 Hydraulics

68 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



July 2005

Model 6610

Macerator Parts Catalogue 2005

Tedder Attachment Kit K104 Hydraulics

Item No. Stock No. Description Qty.
1 802478 Hydraulic Hose - Short 24" 1
2 801820 Pin, R, 1/8" 1
3 802474 Valve, Check 1
4 802482 Elbow, Hydraulic 1
5 802484 Tee, Hydraulic 2
6 802485 Tee, Hydraulic 1
7 802486 Adapter, Hydraulic 2
8 802836 Valve Body 1
9 804099 Quick Coupler 2
10 807055 Pin, Clevis 1
11 808545 Motor, Hydraulic, 2001 DH 50 1
12 808783 1/4" x 3" Bolt, Standard 2
13 807879 Valve Body Holder 1
14 808721 Hydraulic Hose 72" 2
15 808722 Hydraulic Hose 144" 2
16 800233 1/4" Nut, Standard 2
17 807522 5/16" SAE Washer, Flat 6
18 808353 1/4" Washer, Lock 2
IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 69



Macerator Parts Catalogue 2005 Model 6610 July 2005

@

9

410
or 7
Mﬂ‘”” 0

ADANGERIT] * [AWARNING!|
4
=29 27 | \@ Y

MOVING PARTS HAZARD HIGH PRESSURE FLUID HAZARD DC0069
To prevent serious injury or death from moving parts: To prevent serious injury or death:
« KEEP AWAY, Moving Parts can crush and dismember. + Relieve pressure on system before repairing,

+ Do not operate without guards and shields in place. PR : :
« Close and secure guards and shields before starting. adjusting or disconnecting. .
« Keep hands, feet, hair, and clothing away from moving » Wear proper hand and eye protection when

parts. searching for leaks. Use wood or cardboard instead
« Disconnect and lockout power source before adjusting

or servicing. g of hands. . .
+ Do not stand or climb on machine when operating. ~ $ * Keep all components in good repair. DC0068

AglL.and ' 1000 rPM

540 RPM

ADANGER!

il

KEEP SHIELDS AND
GUARDS IN PLACE ¢

DC0073

70 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



July 2005

Model 6610

Macerator Parts Catalogue 2005

Item No. Stock No. Description Qty.
1 808626 Macerator 6610 Side Panel Decal 2
2 808625 Side Panel Grains Decal 2
3 801621 Grease Point Decal 18
4 801620 Moving Parts Hazard Decal 3
5 801629 High Pressure Fluid Hazard Decal 4
6 801628 Up Decal 2
7 801615 Agland Decal 2
8 801613 1000 RPM Decal 1
9 801625 Rubber Roll Air Bags Decal 1
10 801614 540 RPM Decal 1
11 801627 Steel Roll Air Bags Decal 1
12 801618 Air Tank Pressure Decal 1
13 801617 Air Tank Fill Decal 1
14 808660 Close/Widen Gap Decal 2
15 801619 Keep Shields and Guards in Place Decal 4

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 71



Macerator Parts Catalogue 2005

Model 6610 July 2005

Stock Number (Drawing Number)........cccccurrrrnsnae Page Number
800045 (B00045) ....ueerueeerireeereeereeeseeesse e 911
800048 (800048) .....coueuereeerreernerereseeeseeenns 17,33, 35, 38,41
800054 (BOC32065) .....coveuerreermererneneeereenenns 33, 35,39,41, 67
800055 (BOC32055) .....erueuereeerreerseneresseesseeesesessesesseseens 39,59
800057 (BOC24045) ...eereeereeereeereeereeseeneseeneseeeneas 3,5,33,35
800059 (BOC24055) ...ueeeeuereruereerereeereeeseesesresessesessesessenens 5,15
800061 (BOC24035) ..cuereeuereenereeereeereesessesessesessesseesseesseeseas 38
800062 (BOC20035) ...c.cveuerreeruenernererneseeesseens 3,7,15,57,65
800064 (BOCADOBE) .....cveuereenereenerrenereesessesessesseseseenesseesseennas 15
800065 (BOCAOO08D) .....ccerueerrerernerernereeereeessenenns 33,35,39,41
800066 (BOCADL05) ..veeeuereenereenereeereesessesessesseeseesessesesseeneas 45
800068 (BOCAOLAD) .. 33,39
800072 (BOC2BOBD) ....veeueeeuerermereenereeeseesesreseesesesseseesesesneneens 51
800073 (BOC2B0B5) ..cveeeuereeuereeereeereeersenessesesseseenens 15,41, 51
800133 (NUTSJBA)....eeeeeeereereereeeeeeene 33, 35,39,41, 49
800164 (BOS32045) ....ueeruieenerieereeereeesee e 37
800165 (BOS32065) .....erveuerreuereeernenerereeesseeesesessesesseseens 65, 67
800166 (BOS32055) ...c.erveuerreerneerneneeeseenenns 33, 35,39,41, 67
800167 (BOS32075)....cuereeuereenereeireeereesersesessesesseseeeseesesseesnes 49
800170 (BOS32105T) .uerveuereeereeerueermeseseseeesseessesesseseens 33,39
800173 (BOS32035)....cuereeuereenereeereenereesessessesesseesseesseesseesns 45
800174 (BOS321AD5) ...eueeeereeereeeriesereseeeseees e eseseese e 33,67
800182 (BOSLB08B5) ....eevruereenereenereeereesersesessesessesseesseessenesaes 67
800187 (BOSBAL05T) ..ecveuereeereeerneereseeesseeeseessesesseseens 33,39
800189 (BOSABOBE) .....eveuereeuereeereenereesesseseesesseeseenesseeseeesnas 39
800190 (BOSABO8BE) ....ueveuereemereeereeereesessesessesseesseesseesseeseas 67
800191 (BOSABL05)...ccuereeuereenereeereeneruesesseseenessesesseessesesseesnas 67
800192 (BOSABL25) ...ueeeuereeuereenereeereesessesessesessesseessenesseeneas 67
800195 (BOS24045)......cceeernererneene 9, 11, 21, 23, 59, 61, 63
800197 (BOS24055)......ccueucn.e. 7,9, 11, 15, 35, 41, 47, 61, 63
800198 (BOS24075)...ccueerrereerereeuereeereeeseeesseessese e sesseneens a7
800200 (BOS24105)...ccueeeeuereenereeereeereeeseesesresessesessesessesesseneens 57
800205 (BOS20065) .....cveuereeuerreersesermesssesseeesesessesesseseens 15,53
800206 (BOS20085) .....ereeuereenereenereeereesessessssessesesseesseessenesss 15
800207 (BOS20L08)......ceeeuereenereeereeereeersesessesessesseesseessenesnes 11
800209 (BOS20035) ....eeerrerermereenereenens 3,9, 11, 15,57, 61, 63
800210 (BOSA0045) ...eerveereeereeerneseresseesieeesesesne e e 39, 49

800211 (BOSAOOBB) ......rveeeeeeesreeeresssssseeeseesssessesseesssessessenas 17
800212 (BOSAO085) ...roevveeeerseereeeeessseeereeressen 11, 17, 33, 39
800214 (BOSAOL25).......oeveeeeereeeeeeeeeesssseseeeeeesssessseseeesssssesenees 45
800216 (BOSAOLEE)........eveeeeeeeeereeeesssssseeesessseesseseeesssssssenees 15
800219 (BOS280B5) ......vvveeeeeerreeeeessesssseesssssesesesessssesssseesson 3
800225 (BOSH200B5)..........cooerreeeeesssesseersesseessesseessssessesseens 61
800228 (BOSH20088)..........ocerreeeeesseesseeeessssesesesesssseseseeesson 9
800231 (BOSHAOOAS)........oeoeeeeeeeeesseesseeeessseeseseeessseeseseeessen 3
800233 (NUTSL6) ..oooveeereeeeeeessseesseeeesssseeseeeeeesssesenees 57, 67, 69
800236 (NUTS24)........ 3, 5, 13, 15, 17, 35, 39, 47, 57, 61, 63
800240 (NUTS28) ....oveerereeeeesssesseereessseseseeeenns 3,15, 41, 51, 55
800259 (BOSQ24045).......oeooeeeeeeeeeeeesssesseeeeeesssessesseesssessessenns 17
800261 (BOSQ20045)..........ecoeerreeeeesseesseeeessssssseeeesssseneees 9,11
800321 (8O032L) .vevveeeeeeeeeeesseeeeeeeesseesseessessseesseseesssssssenees 67
800396 (800396) .....corrreeeeereereseeeesssesssessessssesesssessssesssesessen 3
10 0T (= 007 41) W 55
800876 (8008T6).....ceeererveeeesseesreerressssssssssessssessssseeessseesessenns 17
800972 (800972) .oovoeeeeeeeeeeeesseeeseeeeeessseeeseeessseesseseesssen 21,23
80108 (BOLOBL) ..veeeeeerereeeeeseeeseeseesssssssessesssessseseessssssesenees 65
801082 (80L082)......oeeoeereeeeesseeseeeeeessesessessessseessssseessssseseeees 65
801169 (MCBLLS)....oeeeereereeeeeseeeeeeeeesssseesseeessseesseseesssen 37,43
801171 (MCBL2S) ...eooeeeeeeeeeeseeeeeeeeeesseeesseesessseesseseesssessssenees 13
801176 (MCBLES) ..vevveeerereeeeeeseeseeeeeessseessessesseessesssesssessessenns 37
801177 (MCBLBS) .vvveeeeeeeeeeeeesseeseeeeesssseesseeessseeeseeeesssen 37,43
80138601 (MCLLT) wevrreveeeeeeeereeeeeesseseseeeessseeseseeessseeseseeessen 9
80LATLIOL (MC2L7) coveerereeeeeeeeeeeeeeeessseseeeeeesssessesesessseeseseeens 51
801481 (MC221) .oveeeeeeeeeeeeeeseeeeeeeeesesseeeseeessseesseneesssen 35, 41
801484 (MC22LA)....eeeeeeeeeeeeesseeeeeeeeesssseesseeessseesseseesssen 33,39
801494101 (MC225)......eveeeeeeeeereeeeeeseseeeeeeeeessseseseeeeesssen 33,39
801518 (MC228A).....oeeeeeveeeeesseeseeeeeesssesssessesssseessesseessssseseeees 49
80153802 (MC235).....errveeeeeeesreeeeesssesseeseeesseessesssesssessessenns 51
80160902 (MCT70).correrveeeeereeereeeeessseeseessesssessesssesssessessenns 17
801612101 (MCT7L).covrrrereeeeeeseeseeeeeessseeseeesesseessesseessseesesseeas 17
L0 ATSH IR (1010161572 DO 71
L0 XToH (101010 1< A OO 71

L0 ATSH ISR (1616101515) O 71
O AToH (0101010742 TN 71
JORTSH =R (1010107 4 JONOO 71

72 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



July 2005 Model 6610

Macerator Parts Catalogue 2005

YO AT LR (2100 01T DO 71
YOUTZ O R (016010155 DO 71
YO AT M (0101010 7.} VO 71
YOUTZ ISR (0]610101515) DO 71
YOUT (010010 7£0) WO 71
YOUTZ R (0101010151 FO 71
Y OUTZ SR (016101011 DO 71
YO NTL= (< O MUY 67
801714 (S80L7LA) cceoeoeeeeeeeeeeeeeeeeeeeeeeeeeeseseeeeeeeseeeeeeesses e 55
801732 (MCTAD) .eoeeeeeeeeeeeseeeeeeeeeeeeeeesesseeeseeseeeeeeessseseeeeeeenes 57
801818 (S8OLBL8)...ovveeeeeeeresseeeseeeeeereeessessseeseeseeeseeesessseeen 65, 67
BOL8LE (MCTA3) eeeveeeeeeeeseesseeeeeeeeeeeeeeessssseeeseeseseeeenas 3,61, 63
801820 (801820) ....oveeeeeeerereeereeereeeees 35, 41, 45, 51, 65, 69
801820 (MCTA2) eeeeveeeeeeeeeeseeeeeeeeeeeeeeessesseeeseeeseene 35, 41, 45
YO N0 i 69
802478 (792311 .ooveeeeeeeeeeeeeeeeeeeeeeesessseeeeeeeeeeeeeesssesseeeeeeees 69
802482 (802482) ...oovveeeeeeeeseeeeeeeeeeereessessseeseseeseesemesssesseeseeeee 69
802484 (B02484) ...ooooeeeeeeeeeeeeeeeeeeeereeesssseeeeeeesseseeesssessseseeeee 69
802485 (802485) ......oeeoeeeeseeeeeeeeeeereesesssseesesssseesesesssssseeseeeee 69
802486 (802486) ......oveoeeeeerseeereeeeeereessessseesesesseeeeeesssesseeeeeeee 69
802836 (802836) ...ovvveeeeeerrrseeeeeeeeereeeesssseseeeesseeeeseesssssseeeeeeee 69
802911 (MCB3BA)..covveeeeeeeeseeeeeeeeeeeeeesssssesseeeseseeeesessssseeeesseees 37
802917 (MCB38) .eveeeeeeeeeeeesseeeeeeeeeeeeessssseeeeesseeseeesessssseeeeeneees 37
802922 (MCB3IB) ......eeeeeeeeeeeeeeeeeeereeeeessseeeeseeseeeesesssssseeeeeeee 13
803583 (MCB0B) -..vvveeeeeeeereseeeeeeeeeseeeeesssseeeeeeseesesesssessseeeeeee 35
803585 (MCBO08) -..ovveeeeeeeeeeseeeeeeeeeseeeeeesssseeeeeeseeeesesssssseeeeeeee 39
803586 (803586) ....cvvveeeeeererreeseeeeeeseeeesssseeeessseseesesssesseeeeeeee 11
YOI ([0 1) D 39
803611 (BORSSB-320)..c..crrcerreeeeeeeeessseeseeseseeseeeessssseseseneees 3
803612 (BORSSB-3202).....c.reeerreeeeeeeeressseeseeesseeseeeessssseesessseee 3
803613 (BORSSB-3205).........eeeveeeeeeeeesssseeeseeseeeseesssssseeeeeene 55
803616 (BOS32LBSFT)...oeerereeeeeveeeeeeeesssseeeeeeseeeesesssssseeeeeeee 15
803622 (803622) ..ovveeeeeeeesseeeeeeeeeseeeessseeeeeesseeeeseesssssseeeeeeee 15
803623 (BOS24035) ...cvoeeereeeeeeeeeeeeeeeesessseeseeseeeseeesessseeen 11, 63
803625 (BOS28055) .....oceerereeeesrereeeeeessssseeeeseseeseeens 3,15,55
803660 (KELBOB) ....vvveeeeeeeeresseeeeseeeeeeeeeessssseeeesssseeeeenes 9,11,13
YO TS SR (=22 10 ) O 37
803662 (KE2408) ....oovveeeeeeerseeeeeeeeereesessseen 17, 21, 23, 37, 43

803676 (MBL23)....ooceiiireieeie e s 65
803692 (MBL26) ... s 65
803694 (MBL2W2) ... s 65
803696 (MBL2WL) ... s 65
80371602 (MCLL2) ..o s 9
803722 (MCLL3)...eiieiiierre e s 9
803727 (MCLLAA) . s 9
803729 (MCLLAB) .o s 9
803732r01 (MCLABL) ..o 9
803734101 (MCLA8BR) ..oveerireerire s 9
803742r02 (MCLAWIL) . 9
803744103 (MCLAIW2) ... 11
803746r03 (MCLAWS) ..o 9
803748101 (MCLAWA) .. 9
803755r02 (MCL2W1L) ..o s 11
803760r0L (MCL2WDB)....eeeiriiieerieeeee e s 11
803761 (MCL2WB).....o i s 13
803764 (MCL3LL) ..o s 11
803765 (MCL312) ..o s 9
803766 (MCL33A) ..o s 11
803767 (MCL33M)..ueiiieirie s 9
803769101 (MCL34) .. s 11
803770 (MCL3W2)...uo i 9,11
803773 (MCL3W3)..eeiie e 9
803780r02 (MCLAWS).....eiiericree e 3
803820102 (MC2LBA)...cc i 15
803821102 (MC215B) ..o 15
803824 (MC215C).....ci i s 15
803827 (MC2ABE)....ci e 15
803829 (MC215F) .o s 53
803839102 (MC2L6L)...oceiriririeeriee s 3
803841r02 (MC216BR)....cceerireirireriee e 3
803845r03 (MC2AW1L) ..o 15, 39, 41
803847r03 (MC2IW2).....ooiieiire s 15, 33, 35
803849r02 (MC2IW3) ..o s 15
803851101 (MC2LIWAL) ..o 51
803853r01 (MC2AWARY) ... 51
803855 (MC2IWSC) ..o s 15

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 73



Macerator Parts Catalogue 2005

Model 6610 July 2005

803857 (MC2LWBED) ....ueeeuereeuereeereeereeessesesseseesesseesseesseenees 15
803859r02 (MC2LWS) ..o seeeenas 15
803861101 (MC2LWBAL)....coeeuereeuereeereeerreesee e e neenens 3
803863r01 (MC2IWBAR).....ccuereeuereeereeerienereeseeresesse e e seenens 3
80386501 (MC2IWTL).ceiuieeuereeereeereeesee e 51
803867101 (MC2IWTR) ..t 51
803869 (MC2LWS8) ...cuerueeeuerienerieereeeseee e seeeseeenaas 15
803871 (MC2IWO) ...t 51
803874 (MC222A) .....eieiuereeuereeereeireeeseee e seeeenas 39
803876 (MC222) ....eueeruereeuereeereeereeeseesessesessesee e seesesseennas 33
803878 (MC223)....ceueeeuereeereeereeesieesesesesee e se e e 35,41
803884 (MC22BA) ..o 33,39, 49
803886 (MC225B) ....cceeuereeuereeereenerieseresseesseseese e e e 33,39
803892 (MC226E) ....cerueeeuerieereeireeesiesesseseeesee e seeesseennas 39
803894 (MC226G) ...ueueeuereenereeereeerseneruesessessssessesesseesseessenesss 39
803895 (MC226) ...eeueeeuereeuereeereeireeseseesessesessessee s seeesseeneas 35
803897 (MC227L) ..ttt e 17
803899 (MC228C) ....eerueeeuereeereeireeseseesessessssesse e sseesseeneas 49
803900 (MC228D)....curuereeuereeereeereenereesessessesesseesseesseessenesees 49
803902 (MC22W1L2) ... seese e 33
803904 (MC22W1L) ..o 35,41
803906 (MC22W2) ...c.eueeeuereeereeereeeseese e eseee e seeeenas 39
803908 (MC22W3) ...ceueeeuereecreeereeeseesesseseeeseeneseenes 35,41, 49
803912 (MC22WALY) ..t 41
803915 (MC22WAR) ....ueeiuereeuereeireeereese e seeneseeennas 35
803918103 (MC22W5L) .. 39
803921103 (MC22W5BR) ...cuereeuereeireeereeeseeeseeessesseseseeeseeeneas 33
803923101 (MC22WBL) ..ueeeuereenereeereeeseeesieesseseeseseeseseeennas 49
803925101 (MC22WBR) ...cueeeuereeuereeereeereesesneesseseenessenesseeneas 49
803927r01 (Gap Adjuster, L/H)..oocccereeeeeeeeeeeen e 41
803928 (MC22WO) ...cuerueeeuirienereeereeeseesesseseesesee e e seeeenas 49
803929r01 (Gap Adjuster, R/H) ..o 35
80393801 (MC232M) ..cueeuireeuereeireeereeeseesesaeseesessee e seeeenas 45
803939 (MC232) ..eiueeruereeuereeireeereese s seeseseeeenas 45
803941101 (MC233M)...ceeuereeuereeereenereesessesesseseeseseeesseesseennas 45
803942 (MC233)..cueiuereeuereeuereeereeersesessesessesssnesse s sseesseeseas 45
80394601 (MC237) ueeieeeereeereeerieeeee s 51
803947 (Arm, Height AdJUSEEN) .cevieeeieeeeeeceee e 45

803950 (MC238A) ... s a7
803951 (MC238C) ..ueerireeririereee e s 45
803953 (MC238L)..cueirirerirereee e s a7
803955 (MC238R) ...eeeiiieriririe e s a7
803956102 (MC23WL) ..o s 51
803959 (MC23WD) ... s 51
803962 (MC23WB8A) .....ooiiiieeriee e s 45
803963r01 (MC23WS8) ..o 41
803966102 (MC23WO) ..o s 45
803970r02 (MC24L) .. 3
803994 (MC248C) ..o 7,35,41,61
803996 (MC248D) ....coreiiriiriricriee e 61, 63
803998 (MC248)....ooeeiiiireeee s 61
804000 (MC2AWIL) ..o s 61
804002 (MC2AW2) ... s s 61
804004 (MC24AW3) ... s 55
804010 (MC2AWTA)... i 63
804012 (MC24AWTB) ....eeieiiiriee e s 63
804016 (MC2AWSBA)......oiirieiriee e s 63
804018 (MC24WS8B) .....ovieiririerirerieeeeeee e 63
804020 (MC24WSBCL) ...oveiriririeerieeese e s 63
804022 (MC24AWS8CR)...ccceiririrererieeie e s 63
804025 (MC2AWSF) ..o 63
804026 (MC2AWS8) ... s 63
804028 (MC2AWO) ... s 63
804032 (MC251A)....ei e s 57
804035101 (MC254A) ..o 35,41
804037 (MC254B) ..o 35,41
804039r01 (MC255A) ... 35
804042r02 (MC255C) ..couireiirieieieriee e 11, 35
804044102 (MC2BWIL) ..ot 57
804049r01 (MC25WA) ... 35,41
804050102 (MC2B5WD) ... s 35
804057101 (MC3LIWL) ..o 5
804059 (804059) ....eiiireerire e 9
804061 (BOA06BL) ..o 9,11
804062 (804062) ..o 9,11
804064 (MCBLD)....oiceiiiririeree s 9,11

74 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



July 2005 Model 6610

Macerator Parts Catalogue 2005

804066 (MCBLO)....occeirireerirerie s 9,11
804067 (BO4A0BT) ..o s 51
804069 (MCB5L)....oieiiiirieere e s 51
804070 (MCB52)...ciieiiiiiiererieeere e s 51
804071 (MC553) .. s 51
804073 (MCB55)....oieiriiirirerieeee e e 51
804075 (MCB57) i s 51
804076 (MCB58)....ooeiiriierereierr e s 51
804077 (MC559)....oiiiiiiiereeei s 51
804080 (MCBBL)....occeiriieirereree e s 51
804081 (MCBLL)....oieiriiereeere e e s 17
804082 (MCOBLILA).....ci e s 17
804087 (MCBLD)....oieiiiiiieeereee e e s 17
804090 (MCB30) ..o e s 15
804093 (MCB3L)....oiceiriieireeeree e s 15
804099 (804099) .....ei i 69
804099 (MCTAT) e s 53
804101 (MCT720) c..uiieiiireeiee e s 53
804102 (MCT2L) i s 53
804103 (MCT22) i s 53
804105 (MCT25) ..o s 53
804106 (MCT26)....cccirereireeiiicreee e 53, 57
804107 (804107 ) e s 55
804108 (8O4L08)...ccceirireirireree e s 55
804109 (804109)...ccciiiiirireree e s 55
804110 (MCTAOD) . s 15
8041171 (BOALLL) ..o s 51
804113 (MCT50) ..o s 9
804114102 (MCTB0) ...eeieerererieeree e s 17
804115103 (MCTBL) .. s 17
804116 (MCTTOA) .o s 37
804134 (MC832)....oieiiirerir e s 13
804137 (BOAL3T) i s 3
804142 (BOALA2) ..o 21, 23,55
804143 (MCOL0) ...uieiiire e s 55

804144 (MCOLL) .o s 55
804146 (MCOL3) ..o s 55
804147 (MCOLA) .. s 55

804148 (MCOLD) ..o s 55
804149 (MCOLB) ..o e s 55
804150 (MCOL8) ..o s 55
804151 (MCOL9) ..o s 55
804152 (MCO20)....cicirireereririe e s 55
804153 (MCO2L) ..o s 55
804154 (MCO22)....oieiieiee e s 55
804155 (MCO23)....oiciiirirercree s 33,35,39,41
804159 (MCSE38).....ciiiiiiirire e 39
804160 (MCSE38TR) ....oeviriririenereiee e e 41
804187 (NUTFLPAO).....oiiiiiee e 45
804189 (NUTLLO)...eiceiiereree e e 17,27
804190 (NUTLP32FT)...uiieiriree e 9
804191 (NUTSB-32) ..o 3,55
804194 (NUTS20) ...ccevreveerenee 3,7,9, 11, 15,53, 57, 61, 65
804196 (NUTS32) ..oocevrireirrreeree 33, 35, 39, 41, 59, 65, 67
804197 (NUTS32FT) .o s 15
804198 (NUTS40) ..oocvveerrreirree 3,11, 15, 33,35, 39,41, 71
804199 (NUTSAS8) ..o s 67
804232 (MC822S) ... e s 37
804233 (MC823S) ... s 37
804234 (MCB24S) ... s 43
804235 (MC825S) ... 43
804236 (MC826S) ..o s s 37
804237 (BO4237) o s 11
804238 (MCB2TS) ..o s 13
804239 (MC828S) ..ot s 13
804301 (BOA30L) ..o s 15
804302 (804302) ..ceerirerirerieeere e s 57
804364 (WAF32) ... 67
804365 (WAFZ0) ..o 39
804366 (WAL24) ... 3,5,9, 11, 15, 35,
............................................................. 37,39, 43,47,59, 61, 63
804367 (WAL32).....ccveeirrne 15, 33, 35, 37, 39, 41, 43, 45
................................................................................ 49, 59, 65, 67
804368 (WAL40).....ccoeeurrennee 3,15, 17, 33, 35, 39, 41, 49, 51
804369 (WALAS) ..o 39, 67
806138 (BO6L38) ..o s 23

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 75



Macerator Parts Catalogue 2005

Model 6610 July 2005

806268 (8OB268) ..o 21,23
806269 (806269) .....corereireiirieie e 21,23
806556 (WAL28) ....oveiiiereereeereeeeee 3,15,41,51, 55
806636 (NUTLP24) ... 9,35,41
806938 (MCB20C) ..o e 37
806939 (MCB21C) ..o s 37
806940 (MCBLAC) . s s 37
806941 (MCBL3C)..oieiriiirer e s 37
806942 (MC836C) ..o s 37
806943 (MC83TC) e e s 43
806944 (MCSE27)...eiiiiiiee e 33
807000 (MC23T7A) . s 51
807028r01L (MCTTW2)..oeiiireeerieereeeee e s 35
807031 (MC23WARY) ... s 33
807032 (MC23WAL) .. 39
807033 (MC2AWIBL) ..o 7
807034 (MC241BR) ..o 7
807035 (MC241C) .o 7
807037 (MCL2BA) ... s 13
807041 (MC22T7B) ..o s 17
807043 (MC24LA) .. s 7
807045 (MCLALL) oo s 5
807047 (MCLALR) ..o 5
807052 (MC225E)....ui i 33
807055 (807055) ..ooeirerireerereee e 45, 69
807101 (MCLA2W3) ..o s 11
807156 (BOSQ24055) ....ceererirererereiieee e 17
807355 (807355) ..o 53
807356 (MCTLAB)..ooeiiiiiie e s 53
807402 (8O0TA02) ..o s 11
807403 (MCTABA) ..o s 15
807406 (MCL22) ...t s 9
807445 (MCTL0).cc.uiieiiiieiee e s 53
807449 (MCTL2A) .. s 53
807451 (MCTL3A). i s 53

807452 (BOTAD2) ..o s 53
807456 (MC8B29B).....coiiieirirereeeee e 35
807457 (MC829D).....ci i s 35

807461 (MC226H).....eo i s 39
807472 (MCL253) .. s 11
807487 (MC255D).....ciiiieiiireiese e 35
807513 (MCT23) .. e s 17
807516 (BOC20045).....cccirirerercree s 9,11
807517 (BOCAOOTS) ....eiieererereesereeseeeeseeiens 33,35,39,41
807521 (NUTLPAO)....ci i s 35
807522 (WAF20M).....orveviirierenene 3,9, 11, 15,61, 63, 65, 69
807523 (WAF24M) ....ovriririeree 3,7,9, 13, 15,57, 61, 63
807524 (WAF32M) ..o 33,35, 39,41, 65
807525 (WAFAOM) ..o 17, 45
807528 (WAL20) ......c.cuec..e. 7,9,11, 15, 37, 53, 57, 61, 63, 65
807546 (MCT27) et 3
807550 (MCBAO0).....ccirireeieeeree e s 15
807558 (807558) ...uevcerrreeireecrreecen, 17,33, 35, 38,41, 51
807559 (MC853)....iiiiiiiieiire s 3
807562 (MCBIL2B) ..o s 17
807563 (MCBL2C).....coiiiirieereeee e s 17
807564 (MCOLTA) ..o s 17
807565 (MCBLO) ....occeerereerirereeee e s 17
807578 (MC215G) ..eeeiieirieeree e s 15
807581 (BOTH8L)...oieiiiee i s 3
807591 (MC25W2)....ooiiiieiere e 33,39
807633 (MCTLLA) e s 53
807634 (MCTIW2) ..o s 53
807635 (MCTIWD) ..o s 53
807639 (MC2225L)...cciieiirieeeere e 53
807642 (MC2225R) ..o 53
807685 (CPPO8B0OA) ...t 7
807705 (MCTL8) .. s 53
807706 (BOC32075)..ceieireeririeieieseeie e 35,41
807712 (BOTTA2) e e 57
807713 (BOTTAI) ..o e s s 57
807726 (MC2AWTE).... i s 63
807728 (MC2AWTD) e s 63
807729 (MC24T7C) i s 63
807734 (MC2BWLL) .. s 39
807738 (MC2BWIAR) ... s 33

76 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



July 2005 Model 6610

Macerator Parts Catalogue 2005

8O7TTAB (BOTTAB)....oo i 21,23
BOTTAT (BOTTAT) e 21,23
807749 (BOTTAD)....oiiieeire e 21,23
807750 (BOTT50)...ciceiiiierieere e s s 21
807757 (BOSHL6025) .....eoreririiirieeeeeeeees e 51
BO7TT8 (MCTOLA) .. 33,39
807784 (BOMILO505).....ccciieiiricieiereeieeeee e 17,27
807786 (MC2256L)...ccuiieiririiiieeeeee e 39
807788 (MC2256R) .....eeieeririiieeeeee e 33
807791 (BOML2505)....cccireiiriereiereeee s e 17,25
807792 (NUTLL2)...oieiiieiree e 17,25
807794 (MCTTOD) i e s 37
807799 (WAF28M) ..o 3
807802 (MC2514) ..o s 57
807818 (BO7T8L8)...oieireierir i 21
807819 (807819)...cceiieirirereere e 21,23
807820 (807820) ..ooeererereeireree e 21,23
807821 (MCB56)....ccceirirerirereeeee e e s 51
807822 (MCB54)...coieiiieieeee e e 51
807823 (807823) ..o s 21
807824 (807824 ) ... s 21
807825 (807825) ..o 21,23
807826 (8OT820) ..ccueereereerirereee e s 23
807828 (MCTLAWSEL)....eiieiiiicirieeree e s 59
807830 (MCTLAIWSER) ..o 59
807835 (80783D) ..o s 21
807836 (BO7830) ..coeeeeereerirrieree e s 21
807837 (BO7837) ..o 21,23
807838 (B07838) ..oeereierieerie e s 21
807839 (807839) ..ooeirerrirerrirerie e 21,23
807841 (8O78AL) ..o s 21
807843 (BOT8A43) .. s 23
807844 (MCTLAIW2Z)..o i s 67
8O78AT (BOT8AT) .o 21,23
807851 (8O785L)...eveerereirieereereiere s 21,23

807852 (807852) ..oeereiirerrerieriee s 21,23
807853 (B07853) ..oeirerrireererieee e 21,23
807854 (MCTLAWA)... e s 67

807857 (MCTLLIWG).....eiieiririieee e s 67
807859 (MCTLLT) e s 67
807861 (MCTLAD) ..o s 67
807864 (MCTLLOE) ..ot s 67
807866 (BOT8BO) .....eereeeererrirecriee e 21,23
807870 (MCTLIWS)... i s 67
807871 (MCTLIWT) e s 67
807876 (MCTLAWL) . 67
807879 (MCTLIWD) .. s 69
807880 (MCTLL2) .o s 67
807881 (MCTLLI) ..o s 67
807882 (MCTLL9) . s 67
807884 (MC2120A) ... s 35
807890 (807890) ...ceerereirererieeeieseeeens 17, 33, 35, 38, 41
807919 (807919)...ceierieeee s 57
807964 (BOT964) ... s 25
807965 (80796D) ..o s 27
807966 (807960) .....oecerreeeiree e 25,29,31
807967 (BOTI9BT) ..o s 27
807968 (B8OT968) ..o s 27
807969 (807969) .....oeceireiriree s 25,29, 31
807970 (807970) ...oieirireirerereee e 25,27,29,31
807971 (BOTITL).eeiiieieee e s 27
807972 (BOTT2) .o s 25
808015 (80801D) ..o s 27
808016 (BOBOLO)....ceerrieeree e s 25
808017 (BOBOLT) ..o s 27
808018 (BO8BOL8) ..o s 25
808019 (808019) .. s 25
808020 (808020) ...ueerereererieriese e s 27
808021 (B0802L) ..o s 27
808022 (808022) ....eerireerirereeeriee e s 25
808023 (808023) ....eerireerere e s 27
808024 (808024) ... 25
808025 (808025) ..o 25,27
808026 (808026) .....eerereeririreerere e 25,27
808027 (808027 ) ..o s 27
808028 (808028).....ceruireeririerieerieer e s 25

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 77



Macerator Parts Catalogue 2005

Model 6610 July 2005

808029 (808029) ..o s 27
808030 (808030) ..cueerurreeririereeerre e s 25
808031 (BO8B03L) ..o s 27
808032 (808032) ....eeerireerireree e s 25
808033 (808033) ...ueeruireeririe i s 25
808034 (808034) ..o s 25
808035 (80803D) ..cueerireririeriee e s 27
808036 (8O8036) ....eeeruereererierieie e e 27
808037 (BOBO37) ..o e 27
808038 (808038) .....eerireeririeriesere e s 27
808039 (808039) ....ueerireerirereee e s 25
808040 (808040) ...ueeruireeririeriee e s 25
808041 (BO804L)....ceeiieeirere e s 25
808042 (BO8042) ....eeiireerirerieiee e s s 27
808043 (8O8043) ....eerereerirereeee e s 25,27
808044 (8O8044) .....eiieeeireeeeeee s 17,27
808045 (80804D) ..o 17,25
808046 (8O804B) .....eerereerirereeee e 17,25
808047 (BOBOAT ..o s 17,27
808048 (8O8048) ..o s 27
808049 (808049) .....eiiireiririreee e s 25
808050 (808050) .....eerrreeririerireries e s 25
808051 (BO80DL) ..o s 27
808052 (808052) ....ueerireeririerieere e e s 27
808053 (808053) ....ueerireerire i s 25
808054 (8O8054) ..o s 25
808055 (80805D) ....eeeriieriririei e s 27
808056 (8O8056) .....cerereeririeriee e e 27
808057 (BO8BODT) .eeveerrreerirsie e s 25
808064 (8O806A) ..o s 25,27
808065 (8O80BD) .....ceririeririreeire s 31
808066 (BOBOBO) .....ccruereererieriesire e s 31
808067 (BOB0BT) ..cueerereerireiiere e 29,31
808068 (BO80BS8).....ccruereeririeriee e s 29
808070 (808070) ..evueeruereeririeree e s 29
808072 (80807 2) ..o s 29
808073 (80807 3) ..o e s 29
808074 (BOBOTA) ..o s 29

808075 (808075) ..o e s 29
808076 (BOBOTO) ...cceeruereirirreriee e s 29
808077 (BOBOTT)..ueieiiiieiree e s 29
808078 (BO8OT8) ..o s 29
808107 (B08LOT) ..eeieerireerirerie e s 17
808109 (808109)....ccercerirerereeeeeeeies 17, 33, 35, 38, 41
808111 (8O8LLL)..coieiiiieiiie e s 13
808115 (8O8LLD)...oieiiiiireeeree e s 51
808123 (808123) ..o s 19
808128 (808128) ..o s 19
808172 (MCTLLA) e e s 67
808174 (MCTLL22) .o s 67
808175 (MCTLL8) ..o s 67
808200 (808200) .....eerireririerieere e s 37
808262 (808262) ..o s 57
808267 (BO8267) ..o s 57
808339 (BOS32115T) ..eveirererieeeienee e 37,43
808340 (BOS24085T) ..eveererireeeeieseeer e 37,43
808341 (8O0834L)...cceereiirirerieee e s 37
808342 (8O8342) ..o s 37
808343 (BOS20085T) ..coceereriereeiiriesreeesee s s 37
808344 (KE241605).....cccceieeirieirieseeeeses e s 37
808345 (KE242007).....ciiciieeiirerinerieeree s 37
808352 (MCTOWL) ... s 19
808353 (WALLE) ....oveererireeereeeeeees 13, 37,57, 67, 69
808355 (80835D) ...eeriieerireriee s 9,11
808357 (MCTBLIB)....eeiiieireere e s 19
808358 (MCTOLC).....ei i s 19
808359 (MCTOID) ..o s 19
808360 (MCTOLE)......o i s 19
808362 (BOML2405) ...ooceiririrerereeeeesee e s 33
808363 (BOMLBAO0D) ...coeerireerieereeees e s 39
808381 (MC25WLR) ..c.uiiirirerieierre e s 57
808476 (MC852C).....ciiiieerire e 3
808522 (808522) ....eiiireirirereriee 33
808530 (MC225M) ... s 33
808545 (80854D) ....eiiiieirirereee 69
808546 (MBL27)....oieiiieiieeee e s 65

78 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



July 2005 Model 6610 Macerator Parts Catalogue 2005

808547 (MBL25)....occeiiieieeeree e s 65
808564 (MBL2WS) ..o s 65
808566 (MBL2WT) ..o s 65
808568 (MBL2WB) .......orieiririirieerieieees e 65
808587 (B08B87) ..o 51
808596 (MCL310) ..o s 9
808623 (808623) ..o s 55
808625 (DCOOBO).....corereririerie e s 71
808626 (DCOODY) ..o s 71
808660 (DCOOT3) ..o s 71
808678 (MC3LLAOR) ...ceireirieerir e 3
808682 (MC3LLAOL)...cc i 3
808685 (MC3LLT7 ). 3
808688 (MC3LLA8) ..o s 3
808691 (MC3L21 ). s 3
808694 (MC3119) ..o 3
808714 (MC2140) .o s 15
808715 (MBL28)....ooeiiieeee e s 65
808716 (BOBTLO) ..o s 3
808718 (MC854) ..ot s 3
808719 (MC855R)....eeiieerire e 3
808720 (MC8B5L)...ueiiieiriree e 3
808721 (MCTTAD) .. s 69
808722 (MCTTAB) ..o s 69
808773 (BOBTT 3o s 51
808776 (BOBTTE) ..o s 17
808781 (WAFLOM) ... s 67
808783 (BOSLBL2D).....oiiiiiiireeeereeee e s 69
808784 (BOS32098) ....coceeririirieerieereeiee e 67
808853 (MC239) ..o s 51
809040 (BOMILOA05) ...orieiririririerie e s 67
809090 (809090) .....eirireirirrireee e s 67
809091 (B80909L) .. s 67
809092 (809092) ..o s 67
809094 (BOMIA405) ...ooceireiireeereeees e s 67
809095 (NUTLLA)...oieiiieeeree e s 67
809096 (809096) ......oriieiririiree e s 67
809098 (BOMILA255) ...ooeiiirirerereeeree e s 67

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 79



LIMITED WARRANTY

Warranty service will be performed by AgLand Dealer authorized to sell the Macerator.

AGLAND WARRANTY

AglLand Industries Inc. manufactures the AglLand
Macerator. AglLand Industries Inc. (Manufacturer)
warrants each Macerator sold by it to be free
of defects in material or workmanship under
normal use and service. The sole obligation of the
Manufacturer is limited to repairing or replacing,
as the Manufacturer may elect, any part or parts
that prove, in the Manufacturer’s judgement, to be
defective in material or workmanship within one
year* after delivery to the original Retail Purchaser
under normal farm use. The defective part or parts
will be replaced or repaired only to the original
Retail Purchaser. Warranty repair or replacement
will be done at the location of the AgLand dealer
who sold the Macerator. Defective parts must be
returned to the Manufacturer or Dealer who sold the
Macerator at the expense of the Retail Purchaser
to be inspected by the Manufacturer. Purchaser
must give written notice to the Dealer from whom
the Macerator was purchased of any claimed defect
and the Dealer will repair or replace the part or parts
found to be defective.

*3 months after delivery when purchased by a
commercial operator.

Note: The sole remedy of the Purchaser for claim
under this warranty is the repair or replacement of
defective parts.

Thiswarranty does notextendtothe drive components
or tires, which are made by other manufacturers and
carry warranties from said manufacturers. There
are no representations, warranties, or conditions,
express or implied, statutory or otherwise, except
those herein contained and no agreement collateral
otherwise except those herein contained, and no
agreement collateral hereto shall be binding upon
either party unless in writing hereon or attached
hereto, sighed by the Purchaser and accepted by the

Manufacturer at its head office.

SERVICE AND WARRANTY
INFORMATION

The Manufacturer’s liability under this warranty is
limited to the repairing or replacing of parts only, and
the Manufacturer shall in no event be liable to the
Retail Purchaser for consequential damage or loss
of profits sustained by it as a result of any defect in
material or workmanship on any of the equipment
covered by this warranty.

The Macerator is warranted for agricultural use only.
This warranty does not cover claims resulting from
any use for other than agricultural applications.

Altering, modifying or adding additional equipment
whichis notapproved forinstallation onthe Macerator
by the Manufacturer will void this warranty.

All warranties are subject to legislation of the state
or province in which the Macerator is sold.

Note: There are no warranties, express or implied,
by the Manufacturer or its Dealer regarding the
Macerator except the warranty against defects in
the material or workmanship expressed herein. No
person is authorized to bind the Manufacturer to
any other warranty whatsoever.

The Manufacturer reserves the right at any
time to make changes in the design, material,
parts, or specifications of the Macerator without
thereby becoming liable to make similar changes
in equipment, machinery or parts previously
manufactured.

INDUSTRIES INC.

AglLand Industries Inc.

Printed in Canada JZ 0705

Issue Date June 2005 Part No. 808628 Cost $14.00 plus $2.50 postage and handling (prices CDN)




	Return to general Agland index
	CONTENTS
	PICKUP GUARDS & SHIELDS
	TOP COVER HINGEABLE
	PICKUP RIGHT SIDE
	PICKUP LEFT SIDE
	PICKUP LEFT SIDE DRIVE
	MAIN FRAME & HITCH ASSEMBLY
	DRIVE LINE ASSEMBLY
	STEEL ROLLER ASSEMBLY
	540 RPM GEARBOX
	1000 RPM GEARBOX
	540 RPM DRIVE SHAFT
	1000 RPM DRIVE SHAFT
	OVER-RUNNING CLUTCH
	U-JOINTS
	RIGHT SIDE VIEW "A"
	RIGHT SIDE VIEW "B"
	RIGHT SIDE DRIVES
	LEFT SIDE VIEW "A"
	LEFT SIDE VIEW "B"
	LEFT SIDE DRIVES
	LIFT BRACKET ASSEMBLY
	HEIGHT ADJUSTER
	GAP AJUSTERS
	AXLE & WHEEL HUB ASSEMBLY
	HYDRAULICS & CYLINDER ASSEMBLY
	AIR SYSTEM
	LIGHTS & EMBLEM ASSEMBLY
	ATTACHMENT BRACKETS
	WINDROWER ATTACHMENT KIT K101
	SPREADER ADJUSTABLE ATTACHMENT KIT K102
	MOLD BOARD ATTACHMENT KIT K105
	TEDDER ATTACHMENT KIT K104
	TEDDER ATTACHMENT KIT K104 HYDRAULICS
	DECALS
	PARTS PAGE INDEX
	LIMITED WARRANTY
	Following manual 2006
	Previous manual 2004

